BFIRYG/Drive system ]
JFE/N0 iBg/SN Name £ B /QUY | #3E/Remarks
1 255013510001 | Drive axle(DW) Btk (OW) 1 FE4P30N
256113510001 | Drive axie(DW-3.5T) BRI (DN-3. 5T) 1 FEAP35N
255013520003 | Adjusting shim 1 En 1
255013520002 [Nut M20x1.5 ZEEM20x1. 5 8
910600100021 _|Dowel pin GB119.2-8x25 P EERIGB119. 2-8x25 1
910400100007 __[Washer GB97.1-10-200HV T JGBYT. 1-10-200HY 12
910400500007 | Washer GB93-10 HAFEHIEIGBI3-10 12
910100400004 _|Bolt GB5786-M10x1.25x30-8.8 $ZFEGB5786-M10x1. 25x30-8. 8 12
910300900002 [Nut GB6178-M20-8 R EFGB6178-)20-8 1
910400100009 _[Washer GB97.1-14-200HV T4 JGBYT. 1-14-200HY 5
910400500009 | Washer GB93-14 HRFEHEICBI3-14 5
910100200010 _[Bolt GB5785-M14x1.5x50-8.8 ZFEGB5785-M14x1. 5x50-8. 8 5
910600600037 | Split pin GB91-4x40 FF 1456B91-4x40 1
910400500012 | Washer GB93-20 HAFEHEIGBI3-20 9
910400100012 [Washer GB97.1-20-200HV T JGBYT. 1-20-200HY 1
910100500006 | BoltGB31.1-M20x90-8.8 B2FRGB31. 1-M20x90-8. 8 1
910800100020 _|O ring 90x2.65 OJ% - P190x2. 65 1
920900100024 __[Motor (HP) HbL (HP) 1 /Optional
920900100055 |Motor (WN) HbL () 1 i#2/Optional
255014010002 | Gear box (ZN) AL (ZN) 1
255013520005 | Seal washer e 1
255013520001 | Bolt M20x1.5x66 ZEEM20x1. 5x66 8
255013520004 | Adjusting washer 2 PR A2 2
255098513251 | Encoder (HP) Y558 (HP) 1 J#/Optional
255098513253 | Encoder (WN) Y53 28 (WN). 1 #4/Optional|
shiF (W) /Drive axle (DW) ]
B5/SN Name £ J®/QUY | #3%/Remarks
255098513501 Left brake assembly e il Bl A R 1
255098523502 | Drive axle left bearing plate KB 7 SRR 1
255098523503 | Air hole assembly AL 1
255098523504 | Blocking s 1
255098523505 New drive axle housing BN FE 1 FE4P30N
256198523505 New drive axle housing HRBhHFFE (3. 5T) 1 FE4P35N
255098523506 | Oil seal i 2
255098523507 | Drive axle right bearing plate KB AT SRR 1
255098513508 Right brake assembly A 1l 50 2% SR 1
255098523509 Spring washer 14 14 16
255098523510 | Brake bolt i) AR 4
255098523511 | Brake bolt i) AR 12
255098523512 | Oil seal SD100x140x12 i 2
255098023513 | Bearing 30615 K 2
255098523514 |Bearing331151 K 2
255098523515 | Nut seat 4 B 2
255098523516 | Nut seat circlip S 14 ] 2
255098523517 | Spring washer 6 LT 4
255098523518 | Bolt M6x12-4.8 IZFEMEx12-4. 8 4
255098523519 [Hub i 2
255098523520 Hub connecting bolt SRR 12
255098523521 | Half shaft seal washer e () Bk 1
22 255098523522 | Half shaft i 1
23 255098523523 | Rim nut FEARIRRE 12
51588 (DW)
% /NO REB/SN Name 33 ¥ /QrY | #3E/Remark
1 A Back plate assy EHhRER 2
1 A R.H.back plate A HEhERER 1
B 255098513505 | Wheel cylinder assy HITEDIREM 2
2 A Hood,drain screw RSB S 2
3 A Screw,vent RS 2
4 A Cylinder body i Eh 5 RELE 2
5 A Spring REE 2
6 A Cup REH 2
7 A Piston RREE 2
8 A Support hood RIPFE 2
9 A Rod,piston A RBEINT 2
10 A Pin HET 2
1 A Pull rod FHlhHAT 2
12 A Heel block E3N 2
13 255098513509 | Brake shoe & friction piece TR A S AL(ETD 2
14 A Washer =] 2
15 A Clip reed . 1
16 A Wire unit,spring HELEER 2
17 A Release spring i Eh B O E 2
18 A Washer =] 2
19 A Seat,spring 58 2
20 A Spring HE 2
21 A Return spring R RIS 2
22 A Spring HE 2
23 A Clearance adjuster S 2
24 A pinion INES 2
25 A Washer ] 2
26 A Adjust the stud EEER 2
27 A pin FELLEH 2
28 A Guide block SER 2
29 255098513510 | Brake shoe & friction piece HBEEERRDA (F) 2
30 A Protective sleeve RFE 4
31 A poles XEH 4
32 255098513503 | Cable,R.H. 1|20 RS L) 1
32 255098513504 | Cable,L.H. EEESEt3) 1
33 A Plug,rubber RIFE 2
34 A Spring washer SHERE 2
35 A Bolt iR 2
255014010002 354 (ZN)/Gear box(ZN)
FE/No IRE3/SN Name 2% #HR/Qry | &iE/Remark
1 910100300036 | Bolt #RHM10X25 4
2 910400500007 | Spring washer HEDE10 20
3 255098524003 | Bearing cap R E 1
4 255098524004 | Spacer E 4
5 910800100032 | O seal ring [ 1
C 6 255098524006 | Box E2S 1
H 7 255098524007 | Oil seal S8 HTCASX85X10 1
=, 8 910700200024 _|Bearing6209 DR IE6209 1
B @ é@///‘ Ve 9 910700200021 _[Bearing6206 AR $7%6206 3




256137010001

Battery (80V500Ah) (weld)

11t (80V500Ah) (J#)

10 255098524010 | O-ring 2
11 255098524011 |Input shaft assembly AN ¢ 1
12 910700200023 _|Bearing6208 2 3H) Bk 476208 1
13 910100100125 |Bolt M10X100 2 M10X100 12
14 910100300034 _[Bolt M10X16 HRIEM10X16 2
15 255098524017 | Stop dog R 1
16 255098524019 | Paper pad ey 1
17 255098524020 |axle i 1
18 255098524021 | Gear TWEXEEE 1
19 255098524022 | Gear assembly G 1
20 255098524023 [Bearing32207 5 5 7 7 $7#32207 2
21 910100300038 _|Bolt M10X35 B2 M10X35 2
22 255098524042 | Bearing 6306 3] 1
23 255098524043 | Differential assembly RS 1
24 255098524027 _[Locking plate Il 4
25 255098524044 |Hole with elastic retainer 85 LA S 14 BlsS 1
26 910600100013 [Pin6X20 B #i6x20 2
27 255098524025 |Bearing seat [EEE: 2
|28 | 255008524026 |Bolt iz 4
29 255098524018 | Box cover BE 1
26501401000232#88 (ZN) /Differential mechanism(ZN)
F&/No #RID/SN Name 3 /Ty | #iE/Remark
1 255098524024 | Left differential carrier ZE AN 1
2 255098524028 |Gear £ 4 50 2
3 255098524029 | Axle 1
4 255098524030 |Washer 2
5 255098524032 | Gear 4
6 255098524034 | Gear ring 1
7 255098524035 | Washer 4
8 255098524036 | Spacer YWERR 6
9 255098524037 _[Bolt B®iz 12
10 910700200026 |Bearing BBk 6211 2
11 255098524040 [Nut $REM10X1.25 12
54 K k/Drive wheel assembly |
FF8/N0 FH/SN Neme 3.3 FB/QTY |£3%/Renarks
255013010010 | Drive wheel assembly 23x9-10-18PR(ga| Bjiz#t i i 23x9-10-18PR (F6/0) 2 FEAP3ONi4
A 255013010011 | Drive wheel assembly 23x9-10 (solid) | BR#}#t 4 4i23x9-10 (50) 2 FEAP3ONi4
3010012 | Drive wheel assembly 23x9-10(environn Bz 44 i 5 23x9-10 ({5 2 FE4P30NiE
A 256102013001 | Drive wheel assembly 23x10-12_(solid) | Btz i i 23X10-12 (4 2 FEAP35NI4
256102013002 | Drive wheel assembly 23x10-12(environ| 4z}t 5 #:23X 1012 () 2 FEAP35NI4
013010002 Pneumatic tyre 23x9-10-18PR Fe /4R HG23x9-10-18PR 2 FE:
1 3010003 [Solid tyre 23x9-10 S04 NH23x9-10 2 i
255013010007 Environmental protection tyre 23x9-10 | JA {46 523x9-10 2 FE
L 3011002 [Solid tyre 23x10-12 HA23X10-12 (820) 2 FE
3011003 Environmental protection tyre 23x10-12 | [i;23X10-12 (4 {#) 2 FE
2 55013010001 | Rim assembly 6.50F HA 6. 50F 2 FE
2 256113011001 | Rim assembly 8.00G-12 SRR LS. 006-12 2 FE
B YR RE/Lifting notor and installation |
FF8/N0 FH/SN Neme 3.3 FB/QTY |£3%/Renarks
1 920900100049 | Motor(HP) HLBL (HP) 1 ##:2%/Optional
1 920900100055 | Motor(WN) HLHL (VN 1 ##:2%/Optional
2 2520003 | Anti vibration pad IR 8
3 255032520001 | Bushing = 4
4 255032520002 |Washer p40x@11x4 AP 6 40x & 11x4 4
5 910400500007 | Washer GB93-10 HH IR FEIGBI3-10 6
6 910100100034 | BoltGB5782-M10x55-8.8 Y2HGB5782-M10x55-8. 8 4
7 255023510006 | Gear pump L% 1
8 910400100007 __|Washer GB97.1-10-200HV. PR FEGBIT. 1-10-200HY 2
9 910100300039 | Bolt GB5783-M10x40-8.8 Y2F2GB5783-110x40-8. 8 2
10 255098513251 | Encoder (HP) 8 (HP) 1 #%/Optional
10 255 Encoder (WN) b 2% (WN) 1 i #:/Optional
# i RIS/ Battery and bracket |
FF8/N0 FH/SN Neme 3.3 FB/QTY |£3%/Renarks
256037010001 | Battery (80V500Ah) (weld) 11 (80V500Ah) () P
L 037010005 _|Battery (80V560Ah) (weld) 11t (80V560Ah) (1) P
7010002 |Battery (80V500Ah) (bolt) 11t (80V500Ah) (42) e
256037010006 | Battery (80V560Ah) (bolt) 11t (80V560Ah) (42) e
( )

3. 5T &

137010002

Battery (80V500Ah) (bolt)

H1it (80V500Ah) (4%)

MRS

255012510001

Battery bracket welding

WIERE

1
1
1
1
1
1
1

3. Tt L




JHIEEH /Foot pedal |
JEE/NO SBg/SN Name &7 ¥ /QTY [%&¥%/Remarks
255018020005 | Cushion iRk 2
255018010001 _|Floor welding (front) AR & GiD) i
255018010002 | Floor welding (rear) AT 4 OF) i
941100100001 [Screw M8x12-8.8 Z%M8X12-8. 8 2
255018020006 | Foot pedal L RIBAR 1
B34 #/Battery box cover |
B5/SN Name &7 ¥ /QTY [%&¥%/Remarks
256021010002 | Battey box cover welding HHAR R AR A 1
910300100005 | Nut GB6170-M6-10 $2E}GB6170-M6-10 8
255021010016 | Pressing plate weiding JEAR AR & 2
255021020003 [ Trim i 1
255021020046 | Guard cicle ¢35 PRAP"1E & 35 1
910200500053 | ScrewGB818-M6x20-4.8 $Z£TGBS18-MBx20-4. 8 2
255021020020 _[Handle HF 1
910400500005 | WasherGB93-6 A IGBI3-6 4
255021020068 Damping pad ZEppf 2
255021010005 Hinge welding (left) BREEE S () 1
910100300024 |Bolt GB5783-M8x30-8.8 B2FGB5783-M8x30-8. 8 4
910200500056 | Screw GB818-M6x35-4.8 $Z£TGBS18-MBx35-4. 8 2
255021010010 |Head cover lock i o B 1
255021020052 Lock tongue 2 T2 1
910400100005 |Washer GB97.1-6-200HV P-4 GBI 7. 1-6-200HV 2
910400500008 | WasherGB93-12 HAFEHIEICBIZ-12 1
910400100008 [ WasherGB97.1-12-200HV T4 JGBYT. 1-12-200HY 1
910300100008 | Nut GB6170-M12-10 2 E}GB6170-M12-10 1
910200500021 _[Screw GB818-M4x10-4.8 $Z£TGBS18-M4x10-4. 8 2
255021020055 Fixing plate ] 52 B 1
255021020021 |+ BT () 1
910100300023 |Bolt GB5783-M8x25-8.8 BHGB5783-M8x25-8. 8 6
255021020047 | Holder Fed 2
910400500006 | Washer GB93-8 B IGBI3-8 10
910400100006 | Washer GB97.1-8-200HV T4 JGBYT. 1-8-200HV 10
255021020054 | Adjusting pad by 2
255021020045 |Bed plate JE 2
255021020043 |Bolt JF s dR i 2
255021010006 Hinge welding (right) BREEE S () 1
255021010014 BearingGE12E oAl AKGE12E 2
910300100006 | NutGB6170-M8-10 $2E}GB6170-M8-10 2
32 940400100027 [ Air spring 350N(D620) (350N (D620) 1
33 940400100031 __[Air spring500N(D620) (U FE500N (D620) - 1 8 1
255037510001 | Seat (STD.) JAE (FRAC) 1 ARHEC/STD.
34 255037510003 | Seat (Comfortable) kS (BiE ) | [E/optond
255037510004 | Seat (Vibratio) S (AR ) | [E/optond
FHMIT AN HR) /Right side door
JEE/NO SBg/SN Name &7 ¥ /QTY [%&¥%/Remarks
910100300023 |Bolt GB5783-M8x25-8.8 BHGB5783-M8x25-8. 8 2
2 910400500006 | Washer GB93-8 B IGBI3-8 2
3 910400100006 |Washer GB97.1-8-200HV -4 GBI 7. 1-8-200HV 2
1 910300100007 |Nut GB6170-M10-10 $2E}GB6170-M10-10 1
5 910400500007 | Washer GB93-10 HAFEHIEIGBI-10 5
6 910400100007 __[Washer GB97.1-10-200HV T JGBYT. 1-10-200HY 5
7 255021010009 | Side door lock et 1
8 255021020039 Fixing plate ] 52 B 1
9 255021020040 Lock tongue 1 Al 1
10 505621520041 | Air hole (left) AL ) 1
11 255021010007 | Limit seat welding BRA R & 1
12 910100300063 | Bolt GB5783-M14x35-8.8 $2H#GB5783-M14x35-8. 8 2
13 255021020059 Star shaped handle BT 1
14 256021010001 | Side door welding (right) 0 TR () i
15 940500200016 __[Bushing 16x18x16-SF-1 594725 () 16x18x16-SP-1 2
16 910600100031 | Dowel pin GB119.2-10x30 P EERIGB119. 2-10x30 1
17 910100300037 _|Bolt GB5783-M10x30-8.8 $2H#6B5783-M10x30-8. 8 4
18 255021010004 Hinge seat welding RIS 1
19 255021020044 Adjusting washer [ EE 1
20 255021020042 [Bolt izt 1
21 255021020041 _ | Limit plate IRABLH 1
22 910100300014 _|Bolt GB5783-M6x35-8.8 $24#6B5783-M6x35-8. 8 1
23 505618020016 | Damping pad ZEnpi 2
FMHR (B%ER)/Right side plate (hoisting frame) |
JEE/NO B5/SN Name &7 ¥ /QTY [%&¥/Remarks
1 941100100012 [Bolt M8X20 $2%]M8x20-8. 8 (*B) 1
2 256021012017 _[Side plate welding (right) DRI (47) i
PR 3 505621520041 | Air hole (left) AL ) 1
4 910200500052 [Screw GB818-M6x16-4.8 %GBS 18-MBx16-4. 8 2
A g 5 910400500005 |Washer GB93-6 HFIBIGBIZ-6 2




6 910400100005 | Washer GB97.1-6-200HV A EGBIT. 1-6-200HY 2
7 255021010015 | Hook welding (left) HAEA () 1
ZM#R/Left cover plate |
FF8/N0 FHR/SN Name 3.3 FB/QTY |£3%/Renarks
1 255021010015 | Hook welding (left) HAEA () 1
2 910400100005 | Washer GB97.1-6-200HV A EGBIT. 1-6-200HY 2
3 910400500005 | Washer GB93-6 HHHEICBIZ-6 2
4 910200500052 | Screw GB818-M6x16-4.8 2ETGBS18-M6x16-4. 8 2
5 021011003 __|Side plate welding (left) DB A () 1 i #/optional
321011002 Side plate welding (LI-left) MR &5 (B ) 1 it #/optional
6 505621510004 | Air hole (right) AL () 1
7 941100100012 [Bolt M8X20 Y2ETM8x20-8. 8 (1R) 1
[ #®/Valve cover I
FF8/N0 FHR/SN Name 3.3 FB/QTY |£3%/Renarks
1 255021020051 | Holder e 2
2 910400100005 | Washer GB97.1-6-200HV A EGBIT. 1-6-200HY 2
3 910400500005 | Washer GB93-6 H T PEIGB 2
1 4 910200500053 | Screw GB818-M6x20-4.8 2ETGBS18-M6x20-4. 8 2
5 255021020002 | Protective cover 1 Bid 1
12 6 255021020058 [M6 Nut M6+ 5Lz i} 4
Z 10 7 910200500052 | ScrewGB818-M6x16-4.8 YRETGB818-M6x16-4. 8 6
/ 8 255021020001 | Protective cover 2 B e L
9 9 255024520065 | Rubber sheath Rl s 2
8 10 255024520063 | Cap B L it 2
) 1 255021020017 | Cover s 1
; 12 941100100001 | ScrewM8X12-8.8 B2ETMSX12-8. 8 2
1
6
1720 g 4
PAEEEA/Counter weight assembly |
FF8/N0 FH/SN Name 3.3 FB/QTY | £3%/Renarks
1 Counter weight (3.0t) P4 (3. 0t) 1 FE4P30N
Counter weight (3.5t) P (3. 5t) 1 FE4P35N
2 3010001 [Pin 751§ 1
3 910100100104 | Bolt GB5782-M24x150-8.8 2HGB5782-M24x150-8. 8 2
4 910400500013 [ Washer GB93-24 H B PEIGBIZ-24 2
5 255023020007 | Spacer Iy 2
6 255023020002 | Cap Hetiifi L
7 910100300011 | Bolt GB5783-M6x20-8.8 2 HEGB5783-M6x20-8. 8 2
8 255023020006 | Spacer i 2
9 910400500005 | Washer GB93-6 HHEHEICBIZ-6 2
10 910400100005 | Washer GB97.1-6-200HV P EGBIT. 1-6-200HY 2
2R MHR) /Prane (sidesway) ]
FF8/N0 FH/SN Name 3.3 FB/QTY |£3%/Renarks
1 256021510020 | Frame welding L 1 FE4P30N
1 256121510021 _|Frame welding L 1 FE4P35N
2 910100300020 | Bolt GB5783-M8x16-8.8 2 FEGB5783-8x16-8. 8 4
3 910400500006 | Washer GB93-8 HE GBS 4
4 910400100006 | Washer GB97.1-8-200HV A EGBIT. 1-8-200HV 4
5 941100100001 _|Screw M8X12-8.8 B2ETMSX12-8. 8 2
ﬁ. 6 255021510004 | Side plate welding B A (155D 1




7 255021510001 _|Baffle welding PRI G (A7) 1
8 910400100009 _[Washer GB97.1-14-200HV P EGBIT. 1-14-200HV 4
9 910400500009 [ Washer GB93-14 HHEHEIGBIZ- 14 4
10 910100300063 | Bolt GB5783-M14x35-8.8 2 HEGB5783-M14x35-8. 8 4
11 255021510010 | Plate welding AR 1
12 910400100007 [ Washer GB97.1-10-200HV P EGBIT. 1-10-200HV 3
13 910400500007 [ Washer GB93-10 HHHPEICBIZ-10 3
14 910100300037 | Bolt GB5783-M10x30-8.8 Y2H2GB5783-110x30-8. 8 3
15 255021510009 | Indicator welding WRERSE 1
16 910100300051 | BoltGB5783-M12x35-8.8 2 HEGB5783-M12x35-8. 8 4
17 910400100008 | Washer GB97.1-12-200HV P EGBIT. 1-12-200HV 4
18 910400500008 [ Washer GB93-12 HHE GBI 12 4
19 910300100008 |Nut GB6170-M12-10 B RIGB6170-M12-10 4
3 (¥R /Frave (ceiling mounted) |
FF8/N0 FH/SN Name 3.3 FB/QTY |£3%/Renarks
. 256021512001 | Frame welding (crane) RS (ER) 1 FE4P30N
256121512001 Frame welding (crane) AL GRAFY) 1 FE4P35N
2 910100300020 | Bolt GB5783-M8x16-8.8 2 HEGB5783-M8x16-8. 8 4
3 910400500006 | Washer GB93-8 HHEHEICBIZ-8 4
4 910400100006 | Washer GB97.1-8-200HV P EGBIT. 1-8-200HY 4
5 255021510001 _|Baffle welding PRI G (A7) 1
6 910400100009 _[Washer GB97.1-14-200HV P EGBIT. 1-14-200HV 4
7 910400500009 _[Washer GB93-14 HHHEIGBIZ- 14 4
8 910100300063 | Bolt GB5783-M14x35-8.8 2HEGB5783-M14x35-8. 8 4
9 255021510010 | Plate welding AR 1
10 910400100007 __[Washer GB97.1-10-200HV P EGBIT. 1-10-200HV 5
11 910400500007 [ Washer GB93-10 H B PEIGBIZ-10 5
12 910100300037 | Bolt GB5783-M10x30-8.8 Y22GB5783-110x30-8. 8 3
13 255021510009 Indicator holder welding ARAEES 1
14 910100300051 | Bolt GB5783-M12x35-8.8 2 HEGB5783-M12x35-8. 8 4
15 910400100008 _[Washer GB97.1-12-200HV P EGBIT. 1-12-200HV 8
16 910400500008 [ Washer GB93-12 HHEHEIGBIZ- 12 4
17 910300100008 |Nut GB6170-M12-10 B RIGB6170-M12-10 4
18 910100300035 | Bolt GB5783-M10x30-8.8 Y2H2GB5783-110x30-8. 8 2
19 255021520101 Cover plate ik 1
20 253521520063 | Spacer ®14.5x912.2x10 @14, 5x P 12. 2x10 4
21 255021520109 | Anti vibration pad ¢140x@13x25 Ul & 140x & 13x25 4
22 910200200099 | Screw GB70.1-M12x35-8.8 YZETGBT0. 1-M12x35-8. 8 4
R/ Control panel
FF8/N0 FH/SN Name 3.3 FB/QTY |£3%/Renarks
1 941100100009 [screwM6x12-8.8 #R4TM6x12-8.8 19
2 255010020002 |cover () 1
3 255010020009 [Nut M6 # AR EVe 10
R 255010020001 [ cover (Curtis) B (k)(Curtis) 1 £3%/Optional
255010020007 | Cover (Inmotion) B (L) (Inmotion) 1 3£%¢/Optional
5 255010020003 |Lid RS 1
6 255010020006  |Lid =5 1
7 255010020005 | Front cover LIES 1
3 255010020004 [Tool box IER 1
%3 B R/ Steering mechanism and installatio
FF8/N0 FH/SN Name 3.3 FB/QTY |£3%/Renarks
1 255015010007 | Adjustable handle AT 1
2 910600400015 | Dowel pin GB879.1-4x30 i PEIE EERIGBSTY. 1-4x30 1
3 255015020025 | Packing set RS 1
4 255015010002 |steering gear e 1
5 255015020019 [Latch segment BUES 1
6 910300300006 |Nut GB6172.1-M12-05 YERGB6172. 1-M12-05 1
7 910100300057 | Bolt GB5783-M12x70-8.8 2HEGB5783-M12x70-8. 8 1
8 255015010001 | Steering column R R R |
9 255015010003 | Steering wheel Jilhd 1
10 910600700014 | Short axle GB882-6x26x1.6 Hi4HGB882-6x26x1. 6 1
1l 910600600005 | Split pin GBY1-1.6x10 IFCIHGBI1-1. 6x10 1
12 255015020002 |Fixed seat |
13 255015010005 | Adjustable lever AT 1
14 255015020021 | Screw aReL: 0] 1
15 911200100004 | Grease nipple JB7940.1-M10x1 il R JB7940. 1-M10x1 1
16 940500200016 Bushing ®16x®18x16-SF-1 HFEEGRH) ©16xD18x16-SF-1 2
17 255011510003 | Shaft %c16x135 5 L il 16x 135 1
18 910400100005 | Washer GB97.1-6-200HV P EGBIT. 1-6-200HV 1
{ A R 19 910400500005 | Washer GB93-6 HHEHEICBIZ-6 1
fs A QE-\D s 20 910100300009 | Bolt GB5783-M6x12-8.8 2HEGB5783-M6x12-8. 8 1
[ 21 910100300036 | Bolt GB5783-M10x25-8.8 Y2F2GB5783-M10x25-8. 8 4
22 910400500007 [Washer GB93-10 HHEHPECBIZ-10 4

[RMSERET

RMSIREEH

R E R



g&;_f 23 910400100007 __[Washer GB97.1-10-200HV P EGBIT. 1-10-200HV 4
& 24 255015010004 | Support welding YR 1
25 255015010002 | Steering gear 16 43 1
I3 Y/Foot brake |
FF8/N0 SRAB/SN Name 3.3 FB/QTY |£3%/Renarks
1 910100300010 | Bolt GB5783-M6x16-8.8 122 GB5783-M6x16-8.8 2
2 910400500005 | Washer GB93-6 i 6 GBI3-6 2
3 910400100005 | Washer GB97.1-6-200HV. 744/ GB97.1-6-200HV 2
4 255011510006 Grease nipple AR 1
5 911000600001 |Hose clamp QC/T390-(11-14) W4QC/T390-(11-14) 2
6 255011520021 Connecting pipe R 1
7 910100300003 | Bolt GB5783-M5x12-8.8 1212 GB5783-M5x12-8.8 1
8 910400500004 | Washer GB93-5 GB35 1
9 910400100004 | Washer GB97.1-5-200HV. 744/ GB97.1-5-200HV 1
10 255011510003 | Axle ®16x135 HHA @ 16x135 1
11 910100300039 | Bolt GB5783-M10x40-8.8 1£GB5783-M10x40-8.8 4
12 910400500007 | Washer GB93-10 5 E GBI3-10 6
13 910400100007 | Washer GB97.1-10-200HV. 74 £/ GB97.1-10-200HV 6
14 255011510004 Foot brake holder welding Wi Bh S AR 1
15 940500100006 | Bushing $16x18x15-SF-1 S 4745 O 16x D 18x15-5F-1 2
16 255011510002 | Pedal weiding BEAR AR 1
17 255011520010 Damping pad Lk 1
18 910600600015 | Split pin GBY1-2x20 FF 1 #1GB91-2x20 1
19 255011520008 | Spring Fil:3 1
20 911200100004 | Grease nipple JB7940.1-M10x1 H#RIB7940.1-M10x1 1
21 255011520013 | Pedal (rubber) B (5R) 1
22 910100100023 | Bolt GB5782-M8x45-8.8 A2 GB5782-M8x45-8.8 1
23 910300100006 | Nut GB6170-M8-10 1 1$GB6170-M8-10 1
24 940500100048 | Bushing ®10x®12x8-SF-1 5415 © 10x P 12x8-SF-1 1
25 255011510001 Brake pump assembly il Zh 2R SRR 1
26 910100300038 | Bolt GB5783-M10x35-8.8 £GB5783-M10x35-8.8 2
27 910300100007 |NutGB6170-M10-10 1 1GB6170-M10-10 2
28 255011510009 | Hydraulic steel pipe welding 2 WUERE RS2 1
29 255011510010 | Hydraulic steel pipe welding 1 HUEE RS 1
PR3 Y Parking brake
FF8/N0 SRAB/SN Name 3.3 FB/QTY |£3%/Renarks
A 255012010001 Parking brake assembly T 2 i) 50 s R 1
1 A Screw GB70.1-M5x16-8.8 1241 GB70.1-M5x16-8.8 1
A 2 A Spring 2 JiE2 1
/o ~ 3 A Circlip GB894.1-16 Al 1 3 1 14 1 GB894.1-16 2
- i 4 A Washer GB97.1-16-200HV 74 £/ GB97.1-16-200HV 2
i 5 A Pedal welding BEAR AR 1
10 1%13 | 6 A Baffle ik 1
m }' 7 A Screw GB818-M3x8-4.8 1241 GB818-M3x8-4.8 5
! 8 A Screw GB818-M3x20-4.8 1741 GB818-M3x20-4.8 2
i 9 920200300009  |Micro switch RV-166-1C25 AR 1
| 10 A Shaft e 1
| 1l A Steel ball GB308-5.5 HIERGB308-5.5 1
E 12 A Spring HEEE 1
! 13 A Screw GB77-M8x8-45H 1241 GB77-M8x8-45H 1
’r' 14 A Assembly seat A 1
/ 15 A Board 3 3 1
/ 16 A M8x170 Bolt M8x170#2H: 1
17 A Axle ik 1
18 A Nut GB6170-M8-10 1 1$GB6170-M8-10 2
19 A Washer GB97.1-8-200HV 744/ GB97.1-8-200HV 2
20 A Axle 3 i3 1
21 A Polyurethane tube BB 1
22 A Spring 1 L 1
23 A Axe 4 Hia 1
24 A Washer GB97.1-10-200HV 74 £/ GB97.1-10-200HV 4
25 A Washer GB93-10 5 GBI3-10 3
26 A Bolt GB5783-M10x25-8.8 I1£GB5783-M10x25-8.8 3
27 A Board 2 2 1
28 A Axle 1 A 1
29 A Axle 2 iih2 1
30 A Board 1 1 1
31 A Spring seat LR 1
32 A Spring L 1
33 A Nut GB889.1-M5-10 1 1GB889.1-M5-10 1
34 A Pedal pad MR AR 1
35 A Washer GB93-3 L GBY3-3 3
36 A Dowel pin GB879.1-2.5x10 4 DU A 1 GB879.1-2.5%10 1
37 A Board 2 2 1
B 255098512001 | Parking brake repair kit SHESITERIEEE 1
PTHER IR/ Overhead guard and installation
FF8/N0 SRAB/SN Name 3.3 FB/QTY |£3%/Renarks
1 910100300050 | Bolt GB5783-M12x30-8.8 121£GB5783-M12x30-8.8 8
/8 9 2 910400500008 | Washer GB93-12 S H AL GBI3-12 8
[ 3 910400100008 | Washer GB97.1-12-200HV. 74 £/ GB97.1-12-200HV 4
/ 4 255022020002 | Special pipe cover SRV (1) 1
5 255022020001 | Special pipe cover I (%) 1
6 910400200005 | Washer GB96.1-12-200HV. K216 GB96.1-12-200HV. 4
o 7 255022020004 | Coil AT 2
8 255022020003 | Coil KR 3
B 256022011001  |Overhead guard welding TR 1 EER/UpTIond
256022012001 | Overhead guard welding (crane) PR £ Gl i) 1 EER/UpTIond
0

JERRER/Rearview mirror installation




F5/N0 F3/SN Name £33 3 E/QTY | ¥ /Renarks
1 910300100006 _[Nut GB6170-M8-10 42 1}GB6170-M8-10 2
2 910400500006 | Washer GB93-8 i 4GBI3-8 2
3 910400100006 | Washer GB97.1-8-200HV 744/ GB97.1-8-200HV 2
4 910100300022 |Bolt GB5783-M8x20-8.8 12 GB5783-M8x20-8.8 2
5 940800100001 [Rearview mirror SR 1
6 255049520003 | Holder B 1
F bR 23k (DV) /Steering axle and installation (DW) |
F5/N0 FB/SN Name £33 HE/QTY | &3 /Renarks
A 255016010001 | 2.5T steering axle 2.5TH; [ 1 FE4P30N
256116010001  |3.5T steering axle 3.5TH: iR 1 FE4P35N
1 255098526004 | Left knuckle assembly R 1
2 255098526001 | Steering bridge assembly 1 B AR 1 FE4P30N
P 256198526001 [ Steering bridge assembly R B R 1 FE4P35N
3 910300100008 _[Nut GB6170-M12-10 2 1}GB6170-M12-10 2
4 910100300052 [ Bolt GB5783-M12x40-8.8 I£GB5783-M12x40-8.8 2
5 255098526008 | Dowel pin10x20 H5A 10x20 2
6 255098526042 | Adjusting washer Ry 2
7 910400500009 | Washer GB93-14 L GBY3-14 4
8 255098526021 | Bolt M14x40 IRHEM14x40 4
9 255098526025 | Grease nipple 25 3 6
10 255098526007 | Pin el 15 A 2
11 255098516023 | Qil seal BRe il 4
12 255098526006 | Bearing32X40X32 TR 32X40X32 4
13 255098526005 | Bearing il 7R 32TAG-12 2 FE4P30N
13 256198526005 | Bearing LS 2 FE4P35N
14 255098526010 | Pad A CRIR bie 8
15 255098526022 | O ring 4] 2
16 255098526027 | ES Bearing ESTY [0 KTl 7K GE16ES 4
17 255098526018 | Bushing HE 8
18 255098526020 | Right knuckle assembly 1 AR AR 1
19 255098526016 Steering wheel hub e 2
20 255098526012 | Bearing 30207 1730207 2
21 255098526009 | Seal ring i 75X100X10 2
22 255098526011 | Bearing 32209 1732209 2
23 910400100016 | Washer GB97.1-30-200HV. 74 £/ GB97.1-30-200HV 2
24 255098526013 [ Nut M30x2 2
25 255098526015 Wheel hub cover R 2
26 255098526043 | Screw M12X30 S AT 2X30 2
27 910300100008 _[Nut GB6170-M12-10 42 1}GB6170-M12-10 2
28 255098526040 | Rim Bolt AeBHR 16
29 255098526041 | Rim Nut o] 16
30 255098526014 | Pin #46.3x55 2
31 255098526026 | Linking pin ST 4
3 255098526019 | Grease nipple ELIE T MM 4
33 910401300007 | Circlip GB894.1-16 Al T 14 24 161 GB894.1-16 4
34 255098526044 | Adjusting washer TRy 2
35 255098526002 Linking rod T 2
36 255098516003 | Steering cylinder assembly B [ i 1
37 910400500010 | Washer GB93-16 I GBI3-16 4
38 910300100010 |Nut GB6170-M16-10 42 1}GB6170-M16-10 4
39 255016020001 Anti vibration pad 2
40 255021520091 | Fixing plate i 2
41 910100300071 _[Bolt GB5783-M16x45-8.8 J7£GB5783-M16x45-8.8 4
$IHAL (OF) /Steering cylinder (DF) |
F5/N0 FB/SN Name £33 HE/QTY | &3 /Renarks
A 255098510007 [ Poo 0 PO TATICTIANCO PERAE Togepy g 51 0 (4 i -DW) [
) 1 A Piston rod assembly T IEAT B 1
2 A Cylinder cover (il i 2
/ﬁ/ 2 3 A Dust ring DH50 4 BEDH50 2
W‘ 7 4 A U ringUN50 UFZHEIUNS0 2
) @/ 5 A 0 ring63x3.55 OF%E63 X 3. 55 2
) 6 A 0 ring60x3.55 OFEHE60X3. 55 1
/ = 7 A Support ring YR 1
8 A Cylinder assembly (i 131 AR 1
9 A Bearing AR Al 2
FHF & 23k (KD) /Steering axle and installation (KD) |
F5/N0 F3/SN Name £33 HE/QTY | &3 /Renarks
A 255016010004 | Steering axle [ 1 {145 /Inc.1-33
1 255098526050 | Left knuckle Pt R 1
2 255098526051 | Steering bridge [ 1
3 255098526052 | Dowel pin10x20 [ H5A10x20 2
4 255098526053 | Washer GB93-14 14 4
5 255098526054 | Bolt GB5783-M12x40-8.8 I M12x45 2




6 255098526055 | Grease nipple 90° HEyE A 4
7 255098526056 | Oil seal 32X40X6/8 X 4
8 255098526057 | Bearing 943/32 R E943/32 4
9 255098526058 | Bearing HE 24 7% 19806 2
10 255098526059 | O ring O [ d32x4.8 2
11 255098526060 | Pin L 2
12 255098526061 | Nut GB6170-M12-10 ZEEM12 2
13 255098526062 | Screw M12X30 S AT 2X30 2
14 255098526063 | Right knuckle assembly AT AR 1
15 255098526064 | Seal ring i £§75X100X10 2
16 255098526065 | Bearing 32209 [ 4328 17K 32209 2
17 255098526066 | Rim Bolt G 16
18 255098526067 | Rim Nut SRR 16
19 255098526068 Steering wheel hub Lt 2
20 255098526069 | Bearing 30207 [543 17K 30207 2
21 255098526070 | Nut M30x2 HiZ BEM30x2 2
22 255098526071 | Washer GB97.1-30-200HV [RCE 2
23 255098526073 |Pin TFL1496.3x55 2
24 255098526074 Wheel hub cover R 2
25 255098526075  |Linking pin ST 4
26 255098526076 | Bearing GE16ES Ji 0 X1 K GEL6ES 4
27 255098526077 | Linking rod A 2
28 255098526078 | Bushing S ]
29 255098526079 Spring washer 8 I8 4
30 255098526080 | Bolt M8X18 ZHRMBX 18 4
31 255098526081 | Snape-gauge iR 2
32 255098526082 | Grease nipple ELIE T MM 4
33 255098526083 | Steering cylinder assembly B [ i 1
34 910400500010 | Washer GB93-16 I GBI3-16 4
35 910300100010 _[Nut GB6170-M16-10 42 1}GB6170-M16-10 4
36 255016020001 Anti vibration pad Il A 2
37 255021520091 Fixing plate SEMR 2
38 910100300071 _[Bolt GB5783-M16x45-8.8 J2£GB5783-M16x45-8.8 4
P L (KD) /Steering cylinder (KD) |
= R/ Neae w5 FUR/QTY [ /Renarks
[ 255098511007 | ooond Part MAITENANCS Package B IE R (B LKD) 1 3F/nc.3-7
1 A Piston rod assembly T IEAT B 1
2 A Cylinder cover (il i 2
3 A Dust ring DH50 GENCINIGH 2
4 A U ringUN50 UTEIEUNSO 2
5 A 0 ring63x3.55 OFEHE63 X3. 55 2
6 A 0 ring60x3.55 OFEHE60 X 3. 55 1
7 A Support ring YK 1
8 A Cylinder assembly L 1
9 A Bearing HATY il K 2
I
I
% HERBR—3. 0T/Steering wheel assembly=3.0T |
F5/N0 FB/SN Name £33 3 E/QTY |3 /Renarks
255015510003 | Steering wheel assembly 18x7-8-14PR(| % [i%6 5 i 18x7-8-14PR(% 1) 2 EER/UpTIond
A 255015510004 | Steering wheel assembly 18x7-8(solid ) | [i#6 5 i 18x7-8(32 1)) 2 EER/UpTIond
255015510005 | Steering wheel assembly 18x7-8(enviror| # iy ¢ %11 18x7-8(FF %) 2 EER/UpTIond
1 910300100008 _[Nut GB6170-M12-10 B6170-M12-10 16
2 910400500008 | Washer GB93-12 A GBY3-12 16
3 255015520002 [Inner rim 4.33R N #E4E4.33R 2
255015510001 | Tyre 18x7-8-14PR(pneumatic ) (357 1)18x7-8-14PR T
4 255015510002 | Tyre18x7-8 ( solid ) (920 18x7-8 o,  [EE/UpTiond
255015510006 | Tyre 8x7-8(environment )1 S (R)1847-8 T
5 255015520001 [ Inner rim 4.33R Sh4e4E4.33R 2
6 255013020001 [ Rim BoltM12x26 FEAIRFEM12x26 16
%R BR—3. 5T/Steering wheel assembly=3.5T |
F5/N0 F3/SN Name £33 3 E/QTY | 3% /Renarks
A 256115510001 | Steering wheel assembly 200/50-10( soli #: 1% 1 §200/50-10(52/y) 2 EER/UpTIona
256115510002 | Steering wheel assembly 200/50-10( env] #: [1%% 1 1£200/50-10(5 ) 2 EER/UpTIond
. 256115511001 | Tyre 200/50-10 ( solid ) #£111200/50-10(5.0) 2 EER/UpTIond
256115511003 | Tyre 200/50-10(environment ) 11200/50-10 () 2 EER/UpTIond
2 256115511002 | Rim 6.50F-10 94 6. 50F-10 2
TAEMBRERZ¥/ Working cylinder mechanigm and installation |
F5/N0 FB/SN Name £33 3 E/QTY | ¥ /Renarks
1 255019020015 | Drain plug M20x1.5 il 9EM20x 1. 5 1
2 910800900001 _|Washer JB982-20 2115 He P JBIB2-20 1 |




3 255019010001 Cylinder welding IR 1
4 910400100006 | Washer GB97.1-8-200HV P EGBIT. 1-8-200HV 10
5 910400500006 | Washer GB93-8 HHEHEICBIZ-8 10
6 910100300022 | Bolt GB5783-M8x20-8.8 2 FEGB5783-M8x20-8. 8 10
7 255019020013 Sealing gasket 1
8 255019010004 | Screen filter |
9 255019010002 Cover plate welding 1
10 255019020012 |Fixing plate 2 1
1l 255019010003 | Oil dipstick assembly |
BRH0 FMEH () /Multiple directional control valve (bigeminy) |
FF8/N0 FH/SN Name 3.3 FB/QTY |£3%/Renarks
1 910100400003 | Bolt GB5786-M10x1.25x25-8.8 2HRGB5786-M10x 1. 25x25-8. 8 3
2 910400500007 [ Washer GB93-10 HHHPEICBIZ-10 6
3 910400100007 __[Washer GB97.1-10-200HV P EGBIT. 1-10-200HV 6
39\/ 4 255024520024 | Supporting plate AR 1
5 910100300036 | Bolt GB5783-M10x25-8.8 2 HEGB5783-M10x25-8. 8 3
6 255024510007 | Multi way valve (two) 2B (I L
6 251124510002 Multi way valve (two) solenoid valve 2P 18 (/R P LR IR) 1 PEHECE
7 255024510009 | Axle ¢16x168 A5 H4 b 16x168 1
8 910400100005 | Washer GB97.1-6-200HV A EGBIT. 1-6-200HY 9
9 910400500005 | Washer GB93-6 HHEHEICBIZ-6 7
10 910100300009 | Bolt GB5783-M6x12-8.8 2HEGB5783-M6x12-8. 8 5
11 255024520018 | Transition rod SR 3
12 910600600026 | Split pin GBY1-3.2x20 IF CIHGBI1-3. 2x20 6
13 910600700032 | Short axle GB882-10x20c1B HiHHGB882-10x20c 1B 6
14 910300100005 |Nut GB6170-M6-10 2 FIGB6170-M6-10 2
15 910600600026 | Split pin GBY1-3.2x20 IF CIHGBI1-3. 2x20 2
16 910600700032 | Short axle GB882-10x20c1B HiHHGB882-10x20c 1B 2
17 255024510002 |Fixed seat B 52 1
18 940500200022 | Bushing @12x@14x20-SF-1 T4 G b 12x & 14x20-SF-1 2
19 255024520016 Pressing plate JERR 1
20 910100300011 | Bolt GB5783-M6x20-8.8 2 HEGB5783-M6x20-8. 8 2
21 910100300023 | Bolt GB5783-M8x25-8.8 2 HEGB5783-M8x25-8. 8 4
22 910400500006 | Washer GB93-8 FHEHEICBIZ-8 4
23 910400100006 | Washer GB97.1-8-200HV A EGBIT. 1-8-200HV 4
24 255024520001 Fixing plate SERR 1
25 A Axle 910x60 FHil ¢ 10x60 1
26 A Spring JEH 1
27 A Axle 918x27.5 A4 b 18x27. 5 1
28 A Handle FW 1
29 A Dowel pin GB879.1-3x16 i R HGB8T9. 1-3x16 1
30 255024510006 | Handle assembly TREET W R R 1 [/ Inc. 25-29
31 255024510001 Holder welding SRR 1
32 255025020008 | Joint Bk 2
33 910300100006 | NutGB6170-M8-10 2 RIGB6170-M8-10 2
34 255024520017 | Connecting rod FEREAT 2
35 940500100006 | Bearing bushing ¢18x@16x37 ik E18x16x15 2
36 255024510004 | Control lever welding (lifting) PTG GET) 1
37 255024520022 |Handle ball ( lifting ) FARER GETF) 1
38 255024510005 | Control lever welding ( slope ) BTG dERD 1
39 255024520023  |Handle ball (slope) FER (RD 1
40 255024520028 | Sleeve s 2
BER 0 BRY (S8 Multiple directional control valve (trigeminy) |
FF8/N0 FH/SN Name 3.3 FB/QTY |£3%/Renarks
1 910100400003 | Bolt GB5786-M10x1.25x25-8.8 2HRGB5786-M10x 1. 25x25-8. 8 3
2 910400500007 [ Washer GB93-10 HHEHPECBIZ-10 6
3 910400100007 __[Washer GB97.1-10-200HV P EGBIT. 1-10-200HV 6
4 255024520024 | Supporting plate SRR 1
5 910100300036 | Bolt GB5783-M10x25-8.8 2 HEGB5783-M10x25-8. 8 3
6 5025010002 Multi way valve (four combined) 2 B IR (ZHR) 1
6 1125010002 Multi way valve (three) solenoid valve 2B (= B/ T B LR R) 1 3ECE
7 255024510009 | Axle ¢16x168 A5 4 b 16x168 1
8 910400100005 | Washer GB97.1-6-200HV P EGBIT. 1-6-200HY 9
9 910400500005 | Washer GB93-6 TGRS 7
10 910100300009 | Bolt GB5783-M6x12-8.8 2HEGB5783-M6x12-8. 8 5
11 255024520018 | Transition rod 3
12 910600600026 | Split pin GBY1-3.2x20 9
13 910600700032 | Short axle GB882-10x20c1B Hi4HGB882-10x20c 1B 9
14 910300100005 |Nut GB6170-M6-10 2 RIGB6170-M6-10 2
15 910600600026 | Split pin GBY1-3.2x20 IF CIHGBI1-3. 2x20 2
16 910600700032 | Short axleGB882-10x20c1B Hi4HGB882-10x20c 1B 2
17 255024510002 |Fixing seat B 52 1
18 940500200022 | Bushing @12x@14x20-SF-1 T4 G 125 & 14x20-SF 3
19 255024520016 Pressing plate JERR 1
20 910100300011 | Bolt GB5783-M6x20-8.8 2 FEGB5783-M6x20-8. 8 2
21 910100300023 | Bolt GB5783-M8x25-8.8 2HEGB5783-8x25-8. 8 4
22 910400500006 | Washer GB93-8 FHEHEIGBIZ-8 4
23 910400100006 | Washer GB97.1-8-200HV. $4EGBIT. 1-8-200HV 4
24 255024520001 |Fixing plate SERR 1
25 A Axle 910x60 FHil ¢ 10x60 1
26 A Spring JEH 1
27 A Axle 918x27.5 A E A b 18x27. 5 1
28 A Handle F 1
29 A Dowel pin GB879.1-3x16 i [ R HGB8T9. 1-3x16 1
30 255024510006 | Handle assembly BT AR | /e, 2o
31 255024510001 Holder welding SRR 1
32 255025020008 | Joint Bk 3
33 910300100006 | Nut GB6170-M8-10 2 RFGB6170-M8-10 3
34 255024520017 Linking rod FERAT 3
35 940500100006 | Bearing ¢18x@16x15 ik E18x16x15 3
36 255024510004 | Control lever welding (lifting) PRI E GETE) 1
37 255024520022 |Handle ball ( lifting ) FARER GETF) 1
38 255024510005 | Control lever welding (slope) BTG dEiRD 1




Y 39 255024520023 | Handle ball(slope) iRk (6iAD |
40 255025010001 Control lever welding ( accessory 1) BYHTEE UBELD 1
41 255025020002 |Handle ball (accessory 1) TR (AL 1
42 255024520028 | Sleeve [LES 1
43 910800100003  |Oring 17x2.65 O M- 17x2. 65 2
44 255023520033 | Joint8-M20x1.5-M16x1.5-60° B9 (#) 8-M20x 1. 5-M16x1 2

BB AR (PIHE) /Multiple directional control valve(four joint) |
FF8/N0 FHR/SN Name 3.3 FB/QTY |£3%/Renarks
1 910100400003 | Bolt GB5786-M10x1.25x25-8.8 2HRGB5786-M10x 1. 25x25-8. 8 3
2 910400500007 [ Washer GB93-10 H B EIGBIZ-10 6
3 910400100007 __[Washer GB97.1-10-200HV P EGBIT. 1-10-200HV 6
4 255024520024 | Supporting plate AR 1
5 910100300036 | Bolt GB5783-M10x25-8.8 2 FEGB5783-M10x25-8. 8 3
6 5025510002 Multi way valve (four combined) % 2 1% (PUIER) 1
6 251125510002 Multi way valve (four) solenoid valve X P (PUIE/ T P4 v f ) 1 PE3CE
7 255024510009 | Axle ¢16x168 A5 4 b 16x168 1
8 910400100005 | Washer GB97.1-6-200HV P EGBIT. 1-6-200HY 9
9 910400500005 | Washer GB93-6 HHEHEICBIZ-6 7
10 910100300009 | Bolt GB5783-M6x12-8.8 2HEGB5783-M6x12-8. 8 5
11 255024520018 Transition rod 4
12 910600600026 _|split pin GB91-3.2x20 2x20 12
13 910600700032 | Short axle GB882-10x20c1B Hi4HGB882-10x20c 1B 12
14 910300100005 | Nut GB6170-M6-10 2 RIGB6170-M6-10 2
15 910600600026 | split pin GB91-3.2x20 IF CIHGBI1-3. 2x20 2
16 910600700032 | Short axle GB882-10x20c1B Hi4HGB882-10x20c 1B 2
17 255024510002 | Fixing seat s 1
18 940500200022 | Bushing @12x@14x20-SF-1 S0 45 ()  12x & 14x20-SF-1 4
19 255024520016 Pressing plate JERR 1
20 910100300011 | Bolt GB5783-M6x20-8.8 2 HEGB5783-M6x20-8. 8 2
21 910100300023 | Bolt GB5783-M8x25-8.8 2HEGB5783-8x25-8. 8 4
22 910400500006 | Washer GB93-8 HHEHEICBIZ-8 4
23 910400100006 | Washer GB97.1-8-200HV A EGBIT. 1-8-200HY 4
24 255024520001 |Fixing plate Bl 52 1
25 A Axle 910x60 FHil ¢ 10x60 1
26 A Spring JEH 1
27 A Axle 918x27.5 A4 b 18x27. 5 1
28 A Handle FW 1
29 A Dowel pin GB879.1-3x16 i [ R HGB8T9. 1-3x16 1
30 255024510006 Handle assembly BT R AR 1 94/ Inc. 25-29
31 255024510001 Holder welding SRR 1
32 255025020008 | Joint Bk 4
33 910300100006 | Nut GB6170-M8-10 2 FFGB6170-M8-10 4
34 255024520017 | Connecting rod FEREAT 4
35 940500100006 Bearing bushing ¢18x(16x37 oA A £ & 18x & 16x37 4
36 255024510004 | Control lever ing ) PRI E GETE) 1
37 255024520022 | Handle ball(lifting) FARER GETF) 1
38 255024510005 | Control lever ) SR 4 (55D |
39 255024520023 | Handle ball (slope) iRk (5iAD |
40 255025010001 Control lever welding(accessory 1) BYHTEE UBELD 1
41 255025020002 |Handle ball( accessory 1) TR (AL 1
42 255025510001 Control lever welding ( accessory 2) BT VB H2) 1
43 255025520002 |Handle ball (accessory 2) TRk (R A2) 1
44 910800100003 | Oring 17x2.65 OFE M- 17x2. 65 4
45 255023520033 | Joint 8-M20x1.5-M16x1.5-60° B9 (#0) 8-M20x 1. 5-M16x1. 5-60° 4
WERG/Hydravlic system ]
FF8/N0 FH/SN Name 3.3 FB/QTY |£3%/Renarks
1 255023510005 | Joint 25-G1-¢32 B (R 85) 25-G1- 4 32 1
2 911000600006 | Hose clamp QC/T390-(40-45) WEHEQC/ T390~ (40-45) 2
3 255023520008 | Rubber hose JBEF (i) 1
4 911000600003 _|Hose clamp QC/T390-(22-26) W HEQC/ T390~ (2 2
5 255023520006 Oil return hose ¢23x¢13x3600 [ & 23x & 1 1
6 911000600004 _|Hose clamp QC/T390-(34-38) W HEQC/ T390~ (3 4
7 900200401003 | il return hose ! 050 5137 & 35x b 25x2050 1
8 910800100002 |Oring 13.2x2.65 OFLHE-PI13. 2x2. 65 2
9 255023520034 | Joint 8-2xM16x1.5-60° B3 (#) 8-2xM16x1. 5-60° 2
m PIYOTAUTG TIOSE SSSBO B-LZE30-TSTly 1 () 61 900 150-00° !
" FjrauTe THoSe a8Samoy BT TOUTSTL 1 3 (52) 5-1.3150-150-60° !
12 256023520004 |1 s s e oooomoY VT Ty 1 (90° ) 13129002 1
13 255023520035 | Joint12-G1/2-M22x1.5-60° B (BE D) 12-61/2-M22x 1. 5-60° 1
14 20022 | Transition steel pipe LA 1
15 910400100005 | Washer GB97.1-6-200HV P EGBIT. 1-6-200HV 2
16 910400500005 | Washer GB93-6 HHHEICBIZ-6 2
17 910200200036 | Screw GB70.1-M6x20-8.8 Y2ETGBT0. 1-M6x20-8. 8 2
18 255023510002 Joint 16-M22x1.5-¢25 B3k (F 170 25) 16-M22x1. 5- 0 25 1
19 255023520021 | Rubber tube JBEE () 1
20 255023510007 Joint 8-M18x1.5-M16x1.5-60° B3k (8 ) 10-M20x1. 5-M16x1. 5-60° 3
21 255023520033 | Joint 11-M18x1.5-0 3k (BE D) 11-M20x1. 5-0 1
22 255023510003 | Joint 6-G1/4-M14x1.5-60° ek (BUED) 6-G1/4-M14x1. 5-60° 1
23 256023520003 | p o dony Oo0 GosonON Y IO TR gy g g (90° ) 6-11420-1SC-60° 1
24 255023520005 | e ame |0 oo WU IO TRAU T e i (90° ) 8-11420-1SC-60° 1
25 910800100015 | Oring 19x2.65 OFZHE-1919x2. 65 1
26 25502 Joint 12-2xM22x1.5-60° 3k (#1) 12-2xM22x1. 5-60° 1
27 25502 Joint 8-M20x1.5-M16x1.5-60° B9 (#0) 8-M20x 1. 5-M16x1. 5-60° 1
28 Joint 7-2xM14x1.5-M16x1.5-60° B (Z) T-2xM14x 1. 5-M16x1. 5-60° 2
29 910800100003 | Oring 17x2.65 OFEHE-PI17x2. 65 3
30 255023510001 | Joint 6-M12x1.5-M14x1.5-60° B3 (BisE D) 6-M12x 1. 5-M14x1. 5-60° 1
31 255044020122 | Joint 12-M20x1.5-M22x1.5-60° B9 (#) 12-M20x1. 5-M22x 1. 5-60° 1
32 255023520032 | Joint 6-M20x1.5-M14x1.5-60° B9 (#0) 6-M20x 1. 5-M14x1. 5-60° 1
33 255023520017 | e oo 110SC ESSCMDY O TOUUTTSU gy e i ol 611000~ 1SC-60° 1
34 255023520018 | e o 1ooo cosomO O TTOUTTS i il (52) 6-L1100-1SC-60° 1
35 255023520007 | Joint 6-G1/4 —M14x1.5-60° B9 (#) 6-61/4—M14x1. 5-60° 3
36 910800100021 |Oring 11.2x2.65 O%HE-PI11. 2x2. 65 4
37 255023520027 | Rubber hose fixing block JBAE [ AR 1
38 255028520034 Rubber hose fixing block e I sz 2
39 910200200060 | Screw GB70.1-M8x35-8.8 $2ETGBT0. 1-M8x35-8. 8 1
10 2550 Tyaradnc OSE ESSOMDY O7LOUUTSW Ty, i i i (1) 6-1500-1SC-60° 1
41 2550 f o TIOSE BSSEMO 7000 TS i 1448 4 MU 61600~ 1SC-60° |
42 255023520019 | Joint 8-G1/4-M16x1.5-60° B9 () 8-61/4-M16x1. 5-60° 1
VTREFHER RRTTH) /Mast Lifting pipeline (standard mast) |
FF8/N0 FR/SN Naae g3 FB/QTY |£3%/Remarks
@ 1 255044020043 |Hoop 4 6 |
ﬁé 2 921600400002 [ Strip 8x300 3LH78x300 4 |




7 3 255044020042 Press plate JERR 4
= A Oil return hose1L=620 [ 31 11.=620 2 H=2000
A Oil return hose1L=870 [ 3 1.=870 2 H=2500
A Oil return hose1L=1120 [ 1L=1120 2 H=3000
A Oil return hose1L=1270 [ 1L=1270 2 H=3300
. A Oil return hose1L=1370 [ 1L=1370 2 H=3500
3/ A Oil return hose1L=1420 [E)3h & 1L=1420 2 H=3600
- 4 A Qil return hose1L=1470 513 1.=1470 2 H=3700
4 A Oil return hose1L=1620 [l & 1L=1620 2 H=4000
A Oil return hose1L=1770 [ 1L=1770 2 H=4300
A Oil return hose1L=1920 [l & 1L=1920 2 H=4500
A Oil return hose1L=2120 [al 3 1L=2120 2 H=5000
A Oil return hose1L=2370 [ 3 & 1L=2370 2 H=5500
A Oil return hose1L=2620 [ 3 11.=2620 2 H=6000
5 255044020118 |Joint 3 (i) !
6 255044020150 | Hydraulic hose assembly 15-L360-25C-60° | ifi Hi 5 i Ak (1) 15-1.360-25C-60° 1
7 950700300003 | Speed limit valve XSF-F16L-60 B 16L-60 1
8 910800100040 | Oring -out 24x2.4 OTEIE-5124x2. 4 1
9 255044010040 [ Joint B () 1
10 255044020013 | oranic 1SS assemoly (195 MO My e i 5 (1357 ) 15-1L740-250-60° 1
11 921600400003 | Strip P-N156-00646 3L GiiFdn) P-N156-00646 2
12 A Oil return hose2 [l &2 1
13 910800100003 | Oring 17x2.65 OF%IE-P117x2. 65 3
14 255044020122 | Joint 12-M20x1.5-M22x1.5-60° B3k (#) 12-M20x1. 5-M22x 1. 5-60° 1
NEEAEH (CHLAH) Mast 1ifting pipeline(two stage full free 1ift) |
FF8/N0 FH/SN Name 3.3 FB/QTY |£3%/Renarks
1 Joint 12-2xM22x1.5-60° ek (BUE D) 12-2xM22x 1. 5-60° 1
Hydraulic steel pipe L=760 WEHEL=760 1 1=2000
255043520010 | Hydraulic steel pipe L=1010 IEHIEL=1010 1 1=2500
i 255042 Hydraulic steel pipe L=1300 R L=1300 1 1=3000
E.l 255043520012 Hydraulic steel pipe L=1460 WEAREL=1460 1
255043520013 | Hydraulic steel pipe L=1610 UEAEL=1610 1 1=3500
Hydraulic steel pipe L=1610 WEHEL=1610 1 1=3600
2 Hydraulic steel pipe L=1610 UEEL=1610 1 1H=3700
Hydraulic steel pipe L=1850 WEAEFL=1850 1 1=4000
Hydraulic steel pipe L=2010 WEAEFL=2010 1
Hydraulic steel pipe L=2110 WEHEL=2110 1 1=4500
Hydraulic steel pipe L=2360 WEAEL=2360 1 1=5000
Hydraulic steel pipe L=2710 WEAEL=2710 1 1=5500
Hydraulic steel pipe L=2960 WEAEFL=2960 1 1=6000
3 255044520132 |Hose clamp LS 1
4 910200200038 | Screw GB70.1-M6x25 ZETGBT0. 1-M6x25 1
5 255044020119 | oo 0SS ESSOMDY TOTOVOESU gy e b i (1) 15-1 |
6 255044020150 | e oo MNOSE SSSSIMD TOTIOVEST oy 1o bt 1y (1) 15-1 |
7 950700300002 | Speed limit valve XSF-F16L-48 BRI FEXSF-F 16L-48 1
8 910800100004 | Oring 18x2.65 O HE-1418x2. 65 1
9 255044010040 | Joint SmHEk 1
10 255044020013 |1 arant TOSE ESSOMOY (TS0 Ny g (135° ) 15-L740-25C-60° 1
1l 255043520022 | Joint 12-M27x1.5-M22x1.5-60° Bk (BUES) 12-M27x1. 5-M22x1. 1
12 255044020122 | Joint M20x1.5-M22x1.5 B9 (FDM20x 1. 5-M22x1. 5 1
13 910800100003 | Oring 17x2.65 OFLHE-PI17x2. 65 3
NEEAEH (S%2LAH) Mast 1ifting pipeline (three stage full free 1ift) |
F5/N0 GAG/SN Name £33 HE/QTY | &3 /Renarks
1 5044520081 | Bushing i !
oy, 0SS aSSeImDY 1o YTV oy s i it (#1) 15-11910-— 1 1123600
Tt nose—assemoy ToLZTew X 11000
Pjbratic nose—assemoy LA, X
e, _|10oC @SSEIDY ToTL209U 1 H=4500
) 5044520074 E%}:,‘:t ::Z:: : ::::z :zt:::: } 1 [u=4700/4800
5044520075 |ndn pne 1 1=5000
255044520076 | o ane | ooc cosermply TOLIR0u 1 11=5400/5500
255044520077 | o e |00 GSSCMIOY TOLIVOUT, 1 11=6000
255044520124 | TNy TTOSS ESSEIMOY TOLARTUT, 1 1126500
1520063 | oo any NOSS ESSEMDY ToTLAR T 1 11=7000
3 5044520096 | Pulley I © 120x36 (LK 1
4 910400100008 _[Washer GB97.1-12-200HV P EGBIT. 1-12-200HV 1
5 910400500008 [ Washer GB93-12 HHE GBI 12 1
6 910100300054 | Bolt GB5783-M12x50-8.8 2HEGB5783-M12x50-8. 8 1
7 255044020043 |Hoop 13 413 5
8 921600400002 | Strip 8x300 3L78x300 6
9 255044020042 Press plate JERR 6
10 255044510020 | Hydraulic steel pipe welding WA A 1
11 910400500006 | Washer GB93-8 FHEHEIGBIZ-8 5
12 910100300022 | Bolt GB5783-M8x20-8.8 2 HEGB5783-8x20-8. 8 3
13 255044520083 | e oo 1NOSS SSSEIMD TOTOSVEST oy s bt 1y (1) 15-1 |
14 255044510021 Hydraulic steel pipe welding WA R 1
15 910800100003 | Oring 17x2.65 OFE M- 17x2. 65 2
16 255044020122 | Joint 12-M20x1.5-M22x1.5-60° B3k (#0) 12-M20x1. 5-M22x 1. 5-60° 1
17 256844520011 | oo 0SS ESSOMDY TOTIZURESU e bk (1) 15-1320-25C-60° 1
18 255023520030 | Joint 12-2xM22x1.5-60° B3k (H) 12-2xM22x1. 5-60° 2
19 255044010040 | Joint SmHEk 1




v Ea%ﬁg 7 ?1&6{:1]5

20 255044520080 | Joint WAk L
A Oil return hose L=655 [t L=655 1
21 A Oil return hose L=780 531 EFL=780 1
A Oil return hose L=830 [=31h EF1L=830 1

NPEEAEE (SZLH ) Mast lifting pipeline (three stage full free lift)

F5/N0 F3/SN Name £33 HE/QTY | &3 /Renarks
A Oil return hose L=930 [ =930 1
A Qil return hose L=1075 51 B L=1075 1
A Qil return hose L=1310 1 B L=1310 1
A Qil return hose L=1540 5111 B L=1540 1
@ 22 255044020118 | Joint S L
o A Qil return hose L=1195 51 B L=1195 1
A Qil return hose L=1320 5111 B L=1320 1
a A Qil return hose L=1370 51 B L=1370 1
23 A Qil return hose L=1470 BB L=1470 1
A Qil return hose L=1615 1B L=1615 1
A Qil return hose L=1850 5111 B L=1850 1
m A Qil return hose L=2010 511 B L=2010 1
= 24 921600400003 | Strip P/N 156-00646 AL P/N 156-00646 2
Y;\lg 25 910400100006 | Washer GB97.1-8-200HV A EGBIT. 1-8-200HY 3
26 910100300020 | Bolt GB5783-M8x16-8.8 2HEGB5783-M8x16-8. 8 2
27 252144519002 Three joint welding SEERG 1
28 950700300003 | Speed limit valve XSF-F16L-60 B 8 XSF-F16L-60 1
29 252144520003 | g oo o0 oo TOTFOUTRES T i e Ak (1) 15-1800-25C-60° 1
30 255043520022 | Joint 12-M27x1.5-M22x1.5-60° Bk (BUES) 12-M27x1. 5-M22x1. 5-60° 1
31 910800100004 | Oring 18x2.65 O HE-1418x2. 65 2
32 2541 3| TaUIC TIOSS BSSOMDY TOmEO0UEST oy 1 b vl (1) 15-1560-25C-60° 1
33 255044020151 | Joint 12-2xM22x1.5-60° Bk (8 ) 12-2xM22x 1. 5-60° 1
B,
N
3 rm
18 %‘&
31 0 29
=t = m—— %,H
MR Zﬂm—\n:pm JYU 163
WBREEEEE GFRITR) /Side shifter and pipeline installation (standard mast) |
F5/N0 FB/SN Name £33 HBR/QTY | &3 /Renarks
1 910100100056 | Bolt GB5782-M12x90-8.8 2HRGB5782-M12x90-8. 8 1
2 910400500008 [ WasherGB93-12 HHEHL 6 GBI3-12 1
3 910400100008 _[Washer GB97.1-12-200HV T4 GB97.1-12-200HV. 1
4 255030520022 |Bush ®22x®13x56 Fi# ©22x D 13x56 1
5 5030520021 |Pulley ©110x27 HHAE  110x27 (LR 2
6 910200200059 | ScrewGB70.1-M8x30-8.8 1241 GB70.1-M8x30-8.8 2
7 910400500006 | Washer GB93-8 46 GBO3-8 6
8 255028520034 Rubber pipe lump 2
9 255028520035 Pipe press fixedly piank 2
5028520046 | Hydraulic hose assembly (90°)10-L2950-1SC | iy 14 44 i (90° ) 1012950~ 1 2 1=2000
5028520047 | Hydraulic hose assembly (90°)10-L3450-1SC | iy 14 44 i (90° ) 1013450~ 1 2 11=2500
255027520011 | Hydraulic hose assembly (90°)10-L4050-1SC/ i [4% 4 (90° ) 10-14050-1 2
255027520012 | Hydraulic hose assembly (90°)10-L4250-1SC i [4% 8 (90° ) 10-14250-1 2
255027520013 | Hydraulic hose assembly (90°)10-L4400-1SC i [4% 8 (90° ) 10-1.4400-1 2
5027520001 | Hydraulic hose assembly (90°)10-L4500-1SC | iy [ 4% 44 i (90° ) 10-L4500-1 2
10 5027520014 | Hydraulic hose assembly (90°)10-L4650-1SC | iy 14 44 i (90° ) 10-L4650-1 2 1H=3700
255027520015 | Hydraulic hose assembly (90°)10-L5050-1SC| s 1 2 14000
255027520016 | Hydraulic hose assembly (90°)10-L5350-1SC| s 1 2 1=4300
255027520017 | Hydraulic hose assembly (90°)10-L5550-1SC| s 1 2 1=4500
255027520018 | Hydraulic hose assembly (90°)10-L6150-1SC| s 1 2 1=5000
5027520019 | Hydraulic hose assembly (90°)10-L6650-1SC i /1 2 H=5500
5027520020 | Hydraulic hose assembly (90°)10-L7150-1SC | iy 14 4 i (90° ) 10-L7150-1 2 1=6000
1l 255029020024 | Joint 8-2XM16x1.5-60° J ) 8-2xM16x1. 5-60° 2
12 254127520001 fixedly piank 1
13 910400100006 | Washer GB97.1-8-200HV P EGBIT. 1-8-200HV 2
14 910800100001 Oring 9.5x1.8 OFZHE-149. 5x1. 8 4
15 255042520101 | Hydraulic hose assembly (90°)10-L500-15C-{ 1A/ F & PXTIU ™ JTULOUUTIST00™ = 2
16 255042510004 | Side shiifter H) A28 BL(LH) 1 353 /optional
16 255042510001 Side shiifter D) MFE 2’2 /(D) 1 £ /optional
16 255042510002 | Side shiifter ASCADE) MBS A EHT R4 1 33 /optional
NEBREHIE (ZHEHE) /Side shifter and pipeline installation(iwo stage full free) |
F5/N0 F3/SN Name £33 HE/QTY | &3 /Renarks
1 910300500006 |Nut GB889.1-M12-10 2 RIGBSBY. 1-M12-10 1
2 910400100008 _[Washer GB97.1-12-200HV P EGBIT. 1-12-200HV 1
3 255028520043 | Plate PR 1
4 5030520021 Pulley ¢110x27 WHES & 110x27 (bl 2
5 255030520022 |Bushing ®22xP13x56 HHEE 022X D 13556 1
6 910100100058 | BoltGB5782-M12x100-8.8 2HEGB5782-M12x100-8. 8 1
7 910400500006 | Washer GB93-8 FHEHEICBIZ-8 11
8 910200200057 | Screw GB70.1-M8x20-8.8 Y2ETGBT0. 1-M8x20-8. 8 7
255028510001 | Groove welding L=670 S A1=670 1 1=2000
255028510002 | Groove welding L=840 S A1=840 1 1=2500
B 255028510003 | Groove welding L=1090 SR 7121090 1 1=3000
255028510004 | Groove welding L=1240 S BRI 121240 1 1=3300/3500
255028510005 | Groove welding L=1390 SR 121390 1 1=3600/3700
255028510006 | Groove welding L=1640 SR £r1=1640 1 14000
10 255028520052 Press plate JERR 2
1l 910200200039 | Screw GB70.1-M6x30-8.8 Y2ETGBT0. 1-M6x30-8. 8 2
252030520016 | Hydraulic hose assembly 10-L2220-1SC| i 45 50 (£) 10-1.2220~ 2 11=2000
254130520009 | Hydraulic hose assembly 10-L2470-1SC|ys 45 5 (£ 10-1.2470~ 2 11=2500
. 263028520010  |Hydraulic hose assembly10-L2940-1SC/| i 145 .5 (1) 10-1.2940-1SC-60° 2




2’2/ ! il e 255030520013 | Hydraulic hose assembly 10-L3180-1SC| i 145 4.5 (1) 10-13180-1SC-60° 2 1=3300/3500
s ETY 254128520039 | Hydraulic hose assembly 10-L3250-1SC| i 18 & il (1) 10-1.325 9 1=3600/3700
W 255028520059 | Hydraulic hose assembly 10-L3600-1S(] i [ 4 . az(h) 10-1.3600- 2 H=4000
255028510011 Groove welding L=545 SRR 6 1 H=2000
255028510012 | Groove welding L=670 M SR AL=670 1 1=2500
s 255028510013 | Groove welding L=795 W SR A1L=795 1 1=3000
255028510014 Groove welding L=870 SRR 5 1=870 1 H=3300/3500
5028510015 Groove welding L=920 SRR 512920 1 H=3600/3700
5028510016 Groove welding L=960 SRR 512960 1 H=4000
14 921600400002 | Strip 8x300 3Li78x300 2
15 255028510022 Transition steel pipe JoR it k=d 1
16 255030520026 | Pulley frame LA 1
17 910100100072 | Bolt GB5782-M16x60-8.8 BEHEGB5T82-M16x60-8. 8 1
NEBREHIE (ZHEHE) /Side shifter and pipeline installation(two stage full free) |
FF8/N0 GRG/SN Name £33 FB/QUY | &% /Renarks
18 910400100010 | Washer GB97.1-16-200HV ~’~I(c\zq(;\gq7‘ 1-16-200HV
255028520008 Hydraulic hose assembly 10-L1030-1SC| i 2 H=2000
255028520009 Hydraulic hose assembly 10-L1280-1SC| i J+ 2 H=2500
255028520010 Hydraulic hose assembly 10-L1470-1S(| I| 2 H=3000
19 502852001 1 Hydraulic hose assembly 10-L1620-1SC| i J+ % 2 H=3300
5028520012 Hydraulic hose assembly 10-L1730-1S(] i J+ 2 H=3500
255028520013 Hydraulic hose assembly 10-L1550-1SC| i 1+ /& 2 H=3600/3700
255028520015 Hydraulic hose assembly 10-L1770-1SC i} 4 4 A (1) 10-1.1770-1SC-60° 2 H=4000
2 255012520101 | RO A [T0SE GSSSIONy (90 JTU-LOUT L F A R 10 TU-Lo00-150-00— Py
21 255029020024 | Joint 8-2XM16x1.5-60° r;L(u;‘ 25) 8-2xM16x1. 5-60° 2
22 910400500006 | Washer GB93-8 HH IR EGBI3-S 1
22 910100300025 | Bolt GB5783-M8x35-8.8 YEHEGB5T83-M8x35-8. 8 2
23 910800100001 | Oring 9.5x1.8 OFFHE-49. 5x1. 8 4
24 255042510004 | Side shiifter H) MFBERZAULH) 1 3£ /optional
24 255042510001 | Side shiifter D) 28 2 BL(LD) 1 3E%¢ /optional
24 255042510002 | Side shiifter ASCADE) MBS AR HT R4 1 33 /optional
25 910200200060 | Screw GB70.1-M8x35-8.8 YRETGBT0. 1-M8x35 1
26 255028520035 Pipe press fixedly piank 3 1
27 255028520034 Hose fixing bloke e I sz 1
28 910400200005 | Washer GB96.1-12-200HV K[ GBY6.1-12-200HV 2
WEBRER IR (SHLAH)/Side shifter and pipeline installation(three stage full free) |
FF8/N0 GRG/SN Name £33 FB/QUY | &% /Renarks
1 910100100048 | BoltGB5782-M12x50-8.8 BEHEGBET82-M12x50-8. 8 1
2 910400500008 | Washer GB93-12 HEF A EGBI3-12 1
3 910400100008 | Washer GB97.1-12-200HV. PR FEGBIT. 1-12-200HY 2
4 255030520020 | Pulley ® x36 120 (dual slot) HHAE © 120x36 (UUHY) 1
5 Hydraulic hose assembly 10-L1800-1CS] iy J4: /% 2. i (1) 10-1.1800~ 1 1=3600
5 Hydraulic hose assembly 10-L2060-1C<|}; i az(n) 10-1.2060~ 1 H=4000
5 Hydraulic hose assembly 10-L2310-1C¢| 1
5 Hydraulic hose assembly 10-L2410-1C¢| 1
5 Hydraulic hose assembly 10-L2610-1C|} 1 H=4800/4700
5 5030520005 Hydraulic hose assembly 10-L2900-1C¢| 1 H=5000
5 255030520006 Hydraulic hose assembly 10-L3370-1C¢| 1 1=5500,/5400
5 Hydraulic hose assembly 10-L3840-1C¢|} 1 H=6000
5 263030520008 Hydraulic hose assembly 10-L4330-1C¢| 1 H=6500
5 275228011001 Hydraulic hose assembly 10-L4650-1C§| i} 4 4 i i (1) 10-1.4650-1SC-60° 1 H=7000
6 5030520023 | Bushing L 1
7 910100100058 | Bolt GB5782-M12x100-8.8 BEHEGB5T82-M12x100-8. 8 1
8 55028520043 Chain plate 4R 1
9 255030520021 | Pulley 9110x27 S & 110x27 (L) 2
10 255029020011 Hydraulic hose assembly 10-L1260-1C8| i} 4 4 4 A (1) 10-1.1260-15C-60° 2 1=3600
10 255029020014 Hydraulic hose assembly 10-L1340-1C§| i 4 & 4 i (1) 10-1 H=4000
10 255029020012 |Hydraulic hose assembly 10-L1410-1CS| i 14 i ak (15) 10-L 2 H=4300
10 255030520037 Hydraulic hose assembly 10-L1500-1C§| i 4 & s i (1) 10-1 2 H=4500
10 255028520011 Hydraulic hose assembly 10-L1620-1C§| i H: £ 4 i (1) 10-1 2 1=4800,/4700
10 255030520024 Hydraulic hose assembly 10-L1720-1C§| i H: £ 44 i (1) 10-1 2 1=5000
10 255028520048 Hydraulic hose assembly 10-L1950-1C§| i} 4 4 i A (1) 10-1.1950-18 2 1=5500,/5400
10 254130540001 Hydraulic hose assembly 10-L2190-1C€) i 1 # & 5k (1) 10-1.2190- 2 H=6000
10 Hydraulic hose assembly 10-L2430-1CS| i [ 45 8.5 (1) 10-1.2430~ 2 1=6500
10 Hydraulic hose assembly 10-L2610-1CS| i [ 45 845 (1) 10-1.2610~ 18 2 H=7000
11 255030520022 |Bush ®22x®13x56 HE D 22x P 13x56 1
12 910400100008 | Washer GB97.1-12-200HV. PR FEGBIT. 1-12-2001Y 2
13 910300500006 | Nut GB889.1-M12-10 YR RFGBSSY. 1-M12-10 1
14 910100100072 | Bolt GB5782-M16x60-8.8 BEHEGBET82-M16x60-8. 8 1
NEBREH IR (SHLAH)/Side shifter and pipeline installation(three stage full free)
FF8/N0 GAG/SN Name £33 FB/QUY | #3%/Renarks
15 910400100010 | Washer GB97.1-16-200HV. P EGBIT. 1-16-200HV L
16 255030520026 | Pulley frame A 1
17 255028510022 Transition steel plate b N 1
18 910400100006 | Washer GB93-8 HH IR GBS -8 5
19 910100300022 | Bolt GB5783-M8x20-8.8 YEHEGB5T83-M8x20-8. 8 5
20 272344020001 | oo NOSS ESSOMDY TUTLOUUTTE Sy e b (49) 10-1300-1SC-60° 2 H=3600
20 255030520008 | Hydraulic hose assembly 10-L360-1CS-| i i 4% i s (1) 10-1.360-15C-60" P AUUUS=TT=2U
20 255030520009 | Hydraulic hose assembly 10-L610-1CS-| ifi 4 & ak (1) 10-L610-1SC-60° 2 H>5000
P 255042520101 :wgtrx‘ritl‘uﬂu:use aSSEMDIY (90 ] 10-COUU- YT P ALK 90 ] TU-LoU0- TS50~ 2
22 255029020024 | Joint 8-2XM16x1.5-60° 3k (BETS) 8-2xM16x1. 5-60° 2




14

3
=

23 910100300025 | Bolt GB5783-M8x35-8.8 Y2H2GB5783-M8x35-8. 8 2

24 910400500006 | Washer GB97.1-8-200HV PR FEGBIT. 1-8-200HY 5

25 255030520019 Hydraulic steel pipe welding 2 WHERERG2 1

26 255030520017 Hydraulic hose assembly 10-L1450-1SC| ji 4 % 4. A% (£1) 10-L1450-1SC-60° 2

27 255028520034 Hose fixing bloke T e i e 2

28 910200200060 Screw GB70.1-M8x35-8.8 B2ETGBT0. 1-M8x35-8. 8 1

29 255030520018 Hydraulic steel pipe welding WAL 1

30 910800100001 | Oring 9.5x1.8 O -9, 5x1. 8 4

31 255042510004 | Side shiifter H) B2 BL(LH) 1 3E%¢ /optional

31 2510001 | Side shiifter D) M8 22 A(LD) 1 353 /optional

31 255042510002 | Side shiifter ASCADE) MBS AR HT R4 1 33 /optional
910400200005 | Washer GB96.1-12-200HV 2 [#GB96.1-12-200HV. P

33 255028520035 Pipe press fixedly piank B IR 2

S (S5 4 )

F5/NO FHS/SN

Name

B

ER/QTY | £3E/Remarks

1 910400100006

Washer GB97.1-8-200HV

32 [E/GB97.1-8-200HV

14 263028520009

Hydraulic hose assembly 10-L2690-|

R & S (H)10-L2690-15C-60°

9 910400500006 | WasherGB93-8 HEEGBI3-8 8
3 910100300022 | Bolt GB5783-M8x20-8.8 #2142 GB5783-M8x20-8.8 7
4 255030520021 Pulley ®110x27 B 0110x27(8 1) 4
5 030520022 | Bush®20xP13x56 FHED20xD13x56 1
6 910400200005 | Washer GB96.1-12-200HV. K GB96.1-12-200HV 2
7 910100100056 | Bolt GB5782-M12x90-8.8 #212GB5782-M12x90-8.8 1
8 255031020015  |Hose baffle R R 1
9 029020015  |Hydraulic hose assembly 10-L1560-|% &% & M (1)10-L1560-15C-60° 2 1123600
9 255028520049  |Hydraulic hose assembly 10-L1680-| %% & %/ ({)10-L1680-15C-60° 2 H=4000
9 255030520027  |Hydraulic hose assembly 10-L1850-|i# % & 6i(&)10-L1850-15C-60° 2 1=4350/4500
9 028520048  |Hydraulic hose assembly 10-L1950-|% &% & M (1&)10-L1950-15C-60° 2 11=4800,/4700
9 255030520001 Hydraulic hose assembly 10-L2060-|i% % & i (1&)10-L2060-15C-60° 2 H=5000
9 255028520045 |Hydraulic hose assembly 10-L2300-|i#& % 5 6 (&)10-L2300-15C-60° 2 11=5500,/5400
9 5031020100 |Hydraulic hose assembly 10-L2530-|# % 5 6 (1&)10-L2530-15C-60° 2 H=6000
9 028520050  |Hydraulic hose assembly 10-L2730-|i% &% & M (1)10-L2730-15C-60° 2 H=6500
10 255029020024 | Joint 8-2XM16x1.5-60° 3L (B2 Z)8-2xM16x1.5-60° 4
11 255031020006 | Hydraulic steel pipe welding BENSIRS 1
12 031020008 |Hydraulic hose assembly (135°)10-|i%& &% % A(135°)10-L1000-15C-60° 2
13 255028510022 |Excessive pipe welding EME 1
14 263030520011 Hydraulic hose assembly 10-L2060-|i% % & (1&)10-L2060-15C-60° 2
14 031020009  |Hydraulic hose assembly 10-L2340-|i%& &% & M (1)10-L2340-15C-60° 2
14 031020010  |Hydraulic hose assembly 10-L2590-|#% &% & M (1)10-L2590-15C-60° 2

2

2

2

2

2

1

2

1

1

14 5031020012  |Hydraulic hose assembly 10-L2890-|i# % = 6 (1&)10-L2890-15C-60°
14 031020013  |Hydraulic hose assembly 10-L3180-|i%& &% & M (1&)10-L3180-15C-60°
14 255031020014  |Hydraulic hose assembly 10-L3630-|:% % & &/ ({)10-L3630-15C-60°
14 281227511003  |Hydraulic hose assembly 10-L4300-| %% & %/ ({)10-L4300-15C-60°
15 255031020004 | Axle ®20x70 #HEIM020x70
16 031020007 | Pulley ®90x22 B O90x22(B1E)
17 255031010001 | Pulley support welded 1 BEXRES
17 5031010002 |Pulley support welded 2 BEXRES2
#X-3. 0T/Fork-3. 0T |
FF8/N0 FH/SN Name 33 FB/QTY |£3%/Renarks
940100100017 |Fork 120x40x1070 HEHIITIAMY 1 X1 25x45x1520 2
940100100013 [Fork 120x40x1150 HEHIITATY 1 X125x45x1070 2
A 940100100014 Fork 120x40x1220 FEEITIAR T ¥ 125x45x1150 2 147/ Inc. 1-2
940100100015 [Fork 120x40x1370 HEFIITAMY 1 X1 25x45x1220 2
940100100016 __[Fork 120x40x1520 HEHIITAMY 1 X1 25x45x1370 2
1 A Fork body 17 Sk 2
2 253098514101 Lift pin assembly HE RS AR 2

$#X-3. 5T/Fork-3. 5T

F5/N0 STE/SN

Name

B

[ 38cB/QTY [%9%/Renarks




940100100019 | Fork 125x50x1150 HEHIITAMY 17 X1 25x50x1150 2
R 940100100020 | Fork 125x50x1220 HEHIITAMY 1 X1 25x50x1220 2
[) 940100100018 | Fork 125x50x1070 HERIITAZY 1 X1 2
A 1 940100100021 | Fork 125x50x1370 HEIIAM 1 X125 2
940100100022 | Fork 125x50x1520 HERIITAMY 1 X1 25x50x1520 2
1 A Fork body 1% X4k 2
2 253098514101 Lift pin assembly HE RS AR 2
X BRAETIH) /carrier (standard mast)
FF8/N0 FHR/SN Name 3.3 FB/QTY |£3%/Renarks
1 910100300062 | Bolt GB5783-M14x30-8.8 2FEGB5783-M14x30-8. 8 8
2 910400500009 [ Washer GB93-14 HH GBI~ 14 8
3 910400100009 _[Washer GB97.1-14-200HV P EGBIT. 1-14-200HV 8
B 256038011001 | Fork carrier weldind (standard mast) | % 408 ¢r Chritkl 142) 1 FE4P30N
256138011001 |Fork carrier weldind (standard mast) | % 408 ¢r Chrikl 142) 1 FE4P35N
5 910400100007 __[Washer GB97.1-10-200HV P EGBIT. 1-10-200HV 1
6 910200200077 | ScrewGB70.1-M10x30-8.8 YZETGBT0. 1-M10x30-8. 8 1
7 940200300014 Roller ¢119.2-range=59.5-64.5 4
8 910401300026 | Circlip GB894.1-55 ) T30 44 £ PEGBBYA. 1-55 6
9 940200100003 | Main roller ¢119x¢55x34 ¢ 119x  55x34 2
10 255040510001 Load backrest welding PO (1110x1130) 1
RX 3 (Z A ) /Fork carrier (two stage full free) |
FF8/N0 FH/SN Name 3.3 FB/QTY |£3%/Renarks
1 910200200077 | Bolt GB70.1-M10x30-8.8 YZETGBT0. 1-M10x30-8. 8 1
2 910400500007 | Washer GBI3GB93-10 HHHPEIGBIZ-10 5
3 256038012001 [Lors correr WORMG TIWO SIS IO Ty g s (g fy i) 1 FE4P30N
\ 256138012001 |Lors corer WORNG TWOSBIS IO Ty g sy (gl i 1 FE4P3SN
940200100003 | Roller  119x 4 55x34 VR4 & 119x & 55x34 2
5 910401300026 | Circlip GB894.1-55 ) I3 44 £ PEGBBYA. 1-55 4
6 255038020008 | Regulation cover s 4
7 255038020009 _|Regulation mat iy 12
8 940200200005 | Side roller ©42-CD=68 M7 © 42 2
9 910400100007 __[Washer GB97.1-10-200HV V44 GBI, 1-10-200HV 4
45 10 910100300039 | Bolt GB5783-M10x40-8.8 2HRGB5783-M10x40-8. 8 4
\ 11 253540510001 |Load backrest welding (1110x1130) | #4202 ¢ (1110x1130) 1
@ g/jﬁ/}s 9249 /218 12 910400500009 | Washer GB93-14 GBI 14 )
2 ‘é,;/ t 13 910100300062 | Bolt GB5783-M14x30-8.8 2HEGB5783-M14x30-8. 8 8
all 14 940200300014 |Roller ¢ 119.2-range=59.5-64.5 SIS ¢ 119. 2-range=59. 5-64. 5 4




BXPE (ZZEHH) -3.0T/ Fork carrier(three stage full free)-3.0T

FF8/N0 FHR/SN Name 3.3 FB/QTY |£3%/Renarks
1 910100300062 | Bolt GB5783-M14x30-8.8 2HEGB5783-M14x30-8. 8 8
p 2 910400500009 [ Washer GB93-14 HH GBI 14 8
,, 3 255040510001 Load backrest welding PATRAEES (1110x1130) 1
S 4 910100300039 | Bolt GB5783-M10x40-8.8 2 HEGB5783-M10x40-8. 8 8
) 5 910400100007 __[Washer GB97.1-10-200HV P EGBIT. 1-10-200HV 8
| 6 910400500007 [ Washer GB93-12 HHEHPECBIZ-10 8
1 7 940200200006 Side roller ¢58-CD=60 {735  58-CD=60 4
2 8 255038020008 Side roller adjusting bushing M e 4
9 255038020009 | Side roller adjusting pad DA TR 4
10 910401300026 | Circlip GB894.1-55 ) T3 44 £ PEGBBYA. 1-55 4
1l 940200300014 | Roller ¢119.2-range=59.5-64.5 1734 & 119. 2-range=59. 5-64. 5 4
12 910200200077 | Screw GB70.1-M10x30-8.8 YZETGBT0. 1-M10x30-8. 8 1
3 256038013001 || O CATTOT WO S8 SEOETOT [ 5o 2™ — g4 i) .
WX (ZH4LH W) -3.51/Fork carrier (three stage full free) -3.5T
FF8/N0 FHR/SN Name 3.3 FB/QTY |£3%/Renarks
1 910200200077 __|Bolt GB70.1-M10x30-8.8 YZETGBT0. 1-M10x30-8. 8 1
2 910400500007 [ Washer GB93-10 H B PEGBIZ- 10 5
3 256138013001 | Fork carrier welding (three stage full fre[ % 4218 ¢+ (=254 (1t 1
4 940200100003 | Rollerg119xp55x34 b 119x 6 55x34 6
5 910401300026 | Circlip GB894.1-55 ) T3 44 £ PEGBBYA. 1-55 6
6 255038020008 | Regulation cover g s
7 255038020009 _|Regulation mat iy 21
8 940200200006 | Side roller $58-CD=60 (T ©58-CD=60 4
9 910400100007 __[Washer GB97.1-10-200HV P EGBIT. 1-10-200HV 8
10 910100300039 | Bolt GB5783-M10x40-8.8 2HEGB5783-M10x40-8. 8 8
1l 255040510001 [Load backrest welding (1110x1130) | #4202 ¢ (1110x1130) 1
12 910400500009 _[Washer GB93-14 HHHEIGBIZ- 14 8
13 910100300062 | Bolt GB5783-M14x30-8.8 2HEGB5783-M14x30-8. 8 8
T3 (BT 130 -3. 0T/Mast _(standard mast)-3. 0T |
FF8/N0 FHR/SN Name 3.3 FB/QTY |£3%/Renarks
1 910401300026 | Circlip GB894.1-55 344 P EIGBSOA. 1 2
P 2 940200300014 Roller ¢119.2-range=59.5-64.5 AR ¢ 119. 2-range=59. 5-64. 5 2
256044012001 __|Mast 2000 T4 472000 1 12000
256044012002 | Mast 2500 T4 472500 1
256044012003 | Mast 3000 TT4E473000 1
256044012004 | Mast 3300 T4 473300 1
256044012005 | Mast 3500 T4 473500 1
6044012006 | Mast 3600 T4 73600 1
3 6044012007 |Mast 3700 WTT4AR4r3700 1 11=3700
6044012008 | Mast 4000 T4 474000 1 124000
256044012009 | Mast 4300 T4 474300 1 1=4300
256044012010 | Mast 4500 T4 474500 1 14500
256044012011 | Mast 5000 T4 475000 1 1=5000
256044012012 |Mast 5500 T4 475500 1 1=5500
256044012013 _|Mast 6000 T4 476000 1 16000
4 910100300035 | Bolt GB5783-M10x20-8.8 2 HEGB5783-M10x20-8. 8 4
5 910400100007 __[Washer GB97.1-10-200HV P EGBIT. 1-10-200HV 9
6 255044010057 | Axle ¢30x82 A5 Hofh b 30x82 2
7 5044010057 | Axle @30x72 A5 Hofh b 30x82 2
256044011001 | Mast 2000 SRR £72000 1 1=2000




256044011002 | Mast 2500 SRR 442500 1 1=2500
256044011003 | Mast 3000 SRR £3000 1 13000
256044011004 | Mast 3300 ST £3300 1 1=3300
256044011005 |Mast 3500 ST £3500 1 1=3500
256044011006 | Mast 3600 SRR £3600 1 13600
8 256044011007 |Mast 3700 SRTIAIE£Y3T00 1 1=3700
256044011008 | Mast 4000 SRR 444000 1 124000
256044011009 | Mast 4300 SR £44300 1 1=4300
256044011010 |Mast 4500 SR 474500 1 1=4500
256044011011 | Mast 5000 SRR 475000 1 1=5000
256044011012 |Mast 5500 ShITHEE 475500 1 1=5500
256044011013 | Mast 6000 SRR £Y6000 1 16000

T3 (BT 130 -3. 0T/Mast _(standard mast)-3. 0T

FF8/N0 FHR/SN Name 3.3 FB/QTY |£3%/Renarks
9 255044020006 | Bearing bush 2
10 255044020005 Bearing cover 2
11 910400500010 [ Washer GB93-16 A FEGBI3-16 4
12 910100200016 | Bolt GB5785-M16x1.5x70-8.8 2 HEGB5785-M16x 4
13 910400100010 _[Washer GB97.1-16-200HV A EGBIT. 1-1 4
14 911200100004 | Grease nipple JB7940.1-M10x1 JAEJB7940. 1-M10x1 2
15 940200300029 | Roller ¢111.5-range=53-58 2
16 910401300026 | Circlip GB894.1-55 3 A [H(nxw 1-55 2
17 255044020131 | Guide plate Sl 2
255044020125 | Adjusting pad ¢35xp16x0.8 P9 & 35x ¢ 16x0. 8 2 3% /Optinal
18 5044020126 |Adjusting pad @35x@16x0.5 P9 & 35x ¢ 16x0. 5 2 %% /Optinal
5044020127 |Adjusting pad @35x@16x0.2 P9 & 35x ¢ 16x0. 2 2 %% /Optinal
T3 (BT 130 -3. 5T/Mast (standard mast)-3. 5T
[Fomo]  a@m/sy Name £5 B/QTY [k /Ronarks
[ 910401300026 | Circlip GB894.1-55 ) T30 44 £ PEGBBYA. 1-55 2
2 940200300014 __|Roller ¢119.2-range=59.5-64.5 147746 & 119. 2-range=59. 5-64. 5 2
256144012001 __|Mast 2000 T4 472000 1 12000
256144012002 |Mast 2500 T4 472500 1
6144012003 | Mast 3000 T T4AE4r3000 1
6144012004 | Mast 3300 T4 473300 1
6144012005 | Mast 3500 T4 473500 1
256144012006 | Mast 3600 T4 473600 1
3 256144012007 |Mast 3700 W T4AR4r3700 1 11=3700
256144012008 | Mast 4000 T4 474000 1 124000
256144012009 | Mast 4300 T4 474300 1 1=4300
256144012010 | Mast 4500 T4 474500 1 14500
256144012011 | Mast 5000 T T4R475000 1 1=5000
256144012012 |Mast 5500 T4 475500 1 1=5500
256144012013 |Mast 6000 T4 476000 1 16000
“ 4 910100300035 | Bolt GB5783-M10x20-8.8 2 HEGB5783-M10x20-8. 8 4
5 910400100007 __[Washer GB97.1-10-200HV P EGBIT. 1-10-200HV 9
6 55044010057 | Axle ¢30x82 A5 Ho A b 30x82 2
7 255044010057 | Axle 30x72 s FE i & 30x82 2
256144011001 |Mast 2000 SRR £72000 1
256144011002 |Mast 2500 SRR 42500 1
6144011003 |Mast 3000 SRR £Y3000 1
6144011004 |Mast 3300 SRR £3300 1
256144011005 |Mast 3500 ST £3500 1
256144011006 | Mast 3600 SRR £3600 1 1=3600
8 256144011007 |Mast 3700 SRTIAIELY3T00 1 1=3700
256144011008 | Mast 4000 Sh IR 424000 1 124000
256144011009 | Mast 4300 SR 444300 1 1=4300
256144011010 |Mast 4500 SR 474500 1 1=4500
256144011011 |Mast 5000 S5 475000 1 1=5000
256144011012 |Mast 5500 ShITHEE 475500 1 1=5500
256144011013 | Mast 6000 SRR £Y6000 1 16000
T3 (bF¥ET 130 -3. 5T/Mast (standard mast)-3. 5T |
FF8/N0 FHR/SN Name 3.3 FB/QTY |£3%/Renarks
9 255044020006 Bearing bush BT 2
10 255044020005 Bearing cover P 2
11 910400500010 _[Washer GB93-16 HHHEICBIZ- 16 4
12 910100200016 | Bolt GB5785-M16x1.5x70-8.8 2HEGB5785-M16x1. 5x70-8. 8 4
13 910400100010 _[Washer GB97.1-16-200HV P EGBIT. 1-16-200HV 4
14 911200100004 Grease nipple JB7940.1-M10x1 2
15 940200300029 | Roller ¢111.5-range=53-58 2
16 910401300026 | Circlip GB894.1-55 3 A [H(nxw 1-55 2
17 255044020131 | Guide plate Sl 2
255044020125 | Adjusting pad ¢35xp16x0.8 P9 & 35x ¢ 16x0. 8 2 3% /Optinal
18 5044020126 | Adjusting pad @35x@16x0.5 P9 & 35x ¢ 16x0. 5 2 %% /Optinal




255044020127 | Adjusting pad ¢35x@16x0.2 P ¢ 35x & 16x0. 2 2 %% /Optinal
TI3 (A HH) /Mast (two stage full free) |
FF8/N0 FH/SN Name 3.3 FB/QTY |£3%/Renarks
1 910401300026 | Circlip GB894.1-55 ) T3 44 £ PEGBBYA. 1-55 2
2 940200300014 Roller ¢119.2-range=59.5-64.5 HEE $119. 9 .5 2
255043510014 |Mast 2000 SRR £72000 1 1=2000
255043510015 |Mast 2500 SRR 42500 1 1=2500
255043510016 |Mast 3000 SRR £Y3000 1 1=3000
255043510017 |Mast 3300 HRTIAIE£Y3300 1
5043510018 |Mast 3500 ST £3500 1
5043510019 |Mast 3600 SRR £3600 1 1=3600
3 255043510020 | mast3700 SRTIAIELY3T00 1 1=3700
255043510021 | Mast 4000 SR 474000 1 1=4000
255043510022 |Mast 4300 SRR L4300 1 1=4300
255043510023 |Mast 4500 SR 44500 1 1=4500
5043510024 |Mast 5000 SRR L5000 1 1=5000
5043510025 |Mast 5500 HRTIAIE£5500 1 1=5500
255043510026 |Mast 6000 SRR £76000 1 1=6000
4 910100300035 | Bolt GB5783-M10x20-8.8 2 FEGB5783-M10x20-8. 8 4
5 910400100007 __[Washer GB97.1-10-200HV P EGBIT. 1-10-200HV 9
6 255044010057 | Axle ¢30x82 A5 Hof b 30x82 2
7 5044010057 | Axle @30x72 A5 Ho 4 b 30x82 2
255043510027 | Mast 2000 T4 472000 1 12000
Mast 2500 W TI44R 572500 1 1=2500
Mast 3000 WTT4E4r3000 1 13000
Mast 3300 448 53300 1 1=3300
8 Mast 3500 T4 473500 1 1=3500
255043510032 |Mast 3600 T4 4r3600 1
255043510033 | Mast 3700 WTT4AR4r3700 1
255043510034 |Mast 4000 T4 474000 1 124000
255043510035 | Mast 4300 T4 474300 1 1=4300
5043510036 | Mast4500 T4 474500 1 14500
s 5043510037 | Mast5000 T T4AR4r5000 1 1=5000
255043510038 | Mast5500 T4 475500 1 1=5500
255043510039 |Mast6000 T4 476000 1 16000
TI3 (A HH) /Mast (two stage full free)
FF8/N0 FH/SN Name 3.3 FB/QTY |£3%/Renarks
9 255044020006 Bearing bush BT 2
10 255044020005 Bearing cover S i 2
11 910400500010 [ Washer GB93-16 H T PECBIZ- 16 4
12 910100200016 | Bolt GB5785-M16x1.5x70-8.8 2FEGB5785-M16x1. 5x70-8. 8 4
13 910400100010 __[Washer GB97.1-16-200HV P EGBIT. 1-16-200HV 4
14 911200100004 | Grease nipple JB7940.1-M10x1 il R JB7940. 1-M10x1 2
15 940200300029 Roller ¢111.5-range=53-58 ey 5-range 2
16 910401300026 | Circlip GB894.1-55 ) 344 £ PEIGBBYA. 1-55 2
17 255044020131 | Guide plate Sl 2
955044020125 | Adjusting pad ¢35xp16x0.8 P ¢ 35x & 16x0. 8 P EER/UpTIond
18 955044020126 | Adjusting pad ¢35x916x0.5 PR ¢ 35x & 16x0. 5 P EER/UpTIond
5044020127 | Adjusting pad 935x¢16x0.2 PR ¢ 35x d 16x0. 2 P EER/UpTIond
N (S L HH) Mast (three stage full free) |
FF8/N0 FH/SN Name 3.3 FB/QTY |£3%/Renarks
1 5044020131 | Guide plate Sl 4
5044020125 | Adjusting pad ¢35x(16x0.8 PR ¢ 35x d 16x0. 8 4 e |




2 955044020126 | Adjusting pad ¢35x916x0.5 I B 35x & 16x0. 5 4 EER/UpTIond
5044020127 | Adjusting pad ¢35x(16x0.2 I B 35x & 16x0. 2 4 EER/UpTIond
5044510030 | Mast 4000 SR 474000 1 1=4000
255044510031 |Mast 4300 SRR L4300 1 1=4300
255044510032 |Mast 4500 SR 474500 1 1=4500
3 255044510033 |Mast 4800 SR 474800 1 1=4800
255044510034 |Mast 5000 SRR £Y5000 1 1=5000
5044510035 |Mast 5500 SRR £5500 1 1=5500
5044510036 |Mast 6000 SRR £76000 1 1=6000
4 940200100012 | Roller $109.7x$40x32 VR4S ©109. 7x D 40x32 4
5 910401300026 | Circlip GB894.1-55 ) 344 £ PEGBBYA. 1-55 4
6 910100300039 | Bolt GB5783-M10x40-8.8 2HEGB5783-M10x40-8. 8 4
7 910400500008 [ Washer GB93-12 GBI 6
8 910400100007 __[Washer GB97.1-10-200HV P EGBIT. 1-10-200HV 8
9 940200200005 | Roller $42-CD=68 3
10 255038020008 | Adjusting pad )
1l 255038020009 | Adjusting pad DA TR 8
12 255044010057 | Axle 930x82 A5 Ho 4 b 30x82 2
13 910100300035 | Bolt GB5783-M10x20-8.8 2 HEGB5783-M10x20-8. 8 4
14 255044010057 | Axle @30x72 A5 Hofh b 30x82 2
15 911200100004 | Grease nipple JB7940.1-M10x1 il R JB7940. 1-M10x1 2
16 255044020006 Bearing bush T 2
17 255044020005 Bearing cover S 2
18 910400500010 [ Washer GB93-16 H T ECBIZ- 16 4
19 910100200016 | Bolt GB5785-M16x1.5x70-8.8 2FEGB5785-M16x1. 5x70-8. 8 4
20 910400100010 _[Washer GB97.1-16-200HV P EGBIT. 1-16-200HV 4
21 910401300026 | Circlip GB894.1-55 ) T3 44 £ PEGBBYA. 1-55 2
22 940200300014 _|Roller ¢119.2-range=59.5-64.5 {54 ¢ 119. 2-range=59. 5-64. 5 2
M 255044510023 | Mast 4000 T4 414000 1 124000
5044510024 | Mast 4300 T4 414300 1 14300
N (S L HH) Mast (three stage full free) |
FF8/N0 FH/SN Name 3.3 FB/QTY |£3%/Renarks
255044510025 | Mast 4500 4R 474500 1 14500
255044510026 | Mast 4800 T4 414800 1 14800
23 255044510027 | Mast 5000 T4 45000 1 1=5000
5044510028 | Mast 5500 4R 45500 1 1=5500
5044510029 | Mast 6000 T4 476000 1 16000
255044510037 | Mast 4000 T4 474000 1 124000
255044510038 | Mast 4300 T4 474300 1 1=4300
255044510039 | Mast 4500 T4 474500 1
24 5044510040 |Mast 4800 T4 474800 1 14800
5044510041 | Mast 5000 T T4AR4r5000 1 1=5000
255044510042 |Mast 5500 T4 475500 1 1=5500
255044510043 | Mast 6000 T4 476000 1 16000
\’\\,
FEFEEL (BRAETISL) -30T/Lifting cylinder (standard mast)-30T
FF8/N0 FHR/SN Naae 3.3 FB/QTY |£3%/Renarks
1 940200500005 | Zhon WiISET DERTINGTOUTUOR™ BE4EHIAKTB0T08K— & 110x ¢ 40x27 2
2 910401300020 [ Circlip GB894.1-40 ) 344 £ PEGBBYA. 1-40 2
3 910400500010 | Washer GB93-16 I GBI3-16 4
4 910100400029 | Bolt GB5786-M16x1.5x40-8.8 2FEGB5786-M16x1. 5x40-8. 8 2
256044016001 | Cylinder d56xP45x995(H=2000) 2
256044016002 | Cylinder ®56x45x1245(H=2500) 2
256044016003 | Cylinder d56xP45x1495(H=3000) 2
256044016004 | Cylinder d56xP45x1645(H=3300) 2
256044016005 | Cylinder d56xP45x1745(H=3500) 2
256044016006 | Cylinder d56xP45x1825(H=3600) 2 . .
5 256044016007 | Cylinder 56xP45x1845(H=3700) 2 aw/ i‘l“ 2
256044016008 | Cylinder d56xP45x1995(H=4000) 2
256044016009 | Cylinder d56xp45x2120(H=4300) 2
256044016010 | Cylinder ®56xP45x2245(H=4500) 2
256044016011 | Cylinder d56xP45x2495(H=5000) 2
256044016012 | Cylinder d56xP45x2745(H=5500) 2
256044016013 | Cylinder d56xP45x2995(H=6000) 2
6 A Split pin 2.5x40 IF 452, 5x40 2
7 A LH1623 chain LH1623 47 25 2
8 A Joint i 2
9 A Split pin 3.2x30 o 2
10 A Nut M18x1.5 BRI FIM18x L. 5 2
11 A Nut M18x1.5 BEIMI8x1. 5 2
12 255044020128 | Fixing ring UK iz o68 2
13 255044020129 | Rubber bushing e 2
14 255044020130 | Fixing seat Gl 2
15 910400100007 [ Washer GB97.1-16-200HV P EGBIT. 1-16-200HV 4
16 910400500007 [ Washer GB93-10 HHEHPECBIZ-10 4
17 910300200002 | Nut GB6171-M10x1.25-10 ZRIGB6171-M10x1. 25-10 4
18 910100300041 | Bolt GB5783-M10x50-8.8 2 HEGB5783-M10x50-8. 8 2
19 910300100007 _|Nut GB6170-M10-10 2 RIGB6170-M10-10 2




20 A Joint [ 2 |

RBFHEGL CBRAEI40) -30T/Lifting cylinder (standard mast)-30T |
FF8/N0 FHR/SN Name 3.3 FB/QTY |£3%/Renarks
21 910400100008 _[Washer GB97.1-12-200HV P EGBIT. 1-12-200HV 2
22 910400500008 | Washer GB93-12 HHE GBI 12 2
23 910100400009 | Bolt GB5786-M12x1.25x25-8.8 2HRGB5786-M12x 1. 25x25-8. 8 2
24 A Piston rod TN 1
25 A Adjusting bushing 40.5x49xL2 8 B ££40. 5x49xL.2 1
26 A Circlip LLEEA S]] 1
27 A Bearing 50x20x2.5 YRIA56x20x2. 5 1
28 A Catch 50x40x3 #4)756x45x3 1
29 A Seal ring 50x40x6 LA | [l 1
30 A Piston rod V5 1
31 A Copper bushing HE 1
32 A Circlip LR 1
33 A Buffering ring BRI 1
34 A Dust ringDKB40x52x7/10 [EHE] L
35 A Seal ring 40x50x6 dy 1 o T 1
36 A Guide sleeve S 1
37 A O ring 49.7x2.4 OV 1
38 A Bearing 4030 T il 7K 4530 1
39 A Cylinder [ 1
40 A Dowel pin [ £E45D10x26 1
11 255098510001 | Seal kits(standard mast liting cylinder) |k #2503, (bt ] 142 FHT) PR R
255043510139 |Lifting chain LH1623-77 T S LH162 2 1123000
5044510133 | Lifting chain LH1623-57 T S LH162 2 1122000
5043510085 | Lifting chain LH1623-67 T S LHI 2
255044510140 [Lifting chain LH1623-83 T S LHI 2
255043510088 |Lifting chain LH1623-87 T S LHI 2
255044010107 _ [Lifting chain LH1623-89 ST S LH1623-91 2 1123600
A 3510066 |Lifting chain LH1623-91 ST K LH1623-93 2 1123700
5043510107 | Lifting chain LH1623-99 T S LHI 2 1124000
510027 _|[Lifting chain LH1623-105 ST S LHI 2 1124300
255043510090 _|Lifting chain LH1623-109 T S LHI 2 1124500
11010064 | Lifting chain LH1623-121 T S LH162 2 1125000
256044014001 _[Lifting chain LH1623-131 T S LH162 2 1125500
256044014002 _|Lifting chain LH1623-141 T S LHI 2 1126000
ABFHEL BRI -351/Lifting cylinder (standard mast)-35T |
FF8/N0 FH/SN Naae 3.3 FB/QTY |£3%/Renarks
1 940200500005 | 12" Wneerbeanng 7sUTusR AL HIZKT80708K— b 110x & 40x27 2
2 910401300020 _ [Circlip GB894. 1-40 Al T3 44 £ PEGBBYA. 1-40 2
3 910400500010 _|Washer GB93-16 514141 GB93-16 4
388 58 = =3 4 910100400029 [Bolt GB5786-M16x1. 5x40-8. 8 2FEGB5786-M16x1. 5x40-8. 8 2
(f* }/4[/[94»{?«? o | 256044016001 | Cylinder ®56xP45x995(H=2000) #1(H=2000) 2
T 256044016002 | Cylinder 056xP45x1245(H=2500) #(H=2500) P
256044016003 | Cylinder 056xP45x1495(H=3000) 3L (H=3000) P
256044016004 | Cylinder 056xP45x1645(H=3300) #1(H=3300) P
l:;} M40 256044016005 | Cylinder ®56x$45x1745(H=3500) #I (H=3500) 9
¥ weKgasd g9 g 256044016006 | Cylinder 056x®45x1825(H=3600) #(H=3600) 2 N ‘
5 256044016007 | Cylinder 056x®45x1845(H=3700) #(H=3700) > | irl“ u
256044016008 | Cylinder 056xP45x1995(H=4000) 3L (H=4000) P
256044016009 | Cylinder 056x45x2120(H=4300) #1(H=4300) P
256044016010 | Cylinder 056xP45x2245(H=4500) #(H=4500) P
256044016011 | Cylinder 056xP45x2495(H=5000) #(H=5000) P
256044016012 | Cylinder 056xP45x2745(H=5500) #(H=5500) P
256044016013 | Cylinder 056xP45x2995(H=6000) 3 1 (H=6000) P
6 A Split pin 2x20 Fr 2
Drrpa 7 A LH1634 chain L1634k 2
o e N
BRI 8 A Joint K 3 Sk 2
eERaB 9 A Split pin 3.2x40 FF 1453 2x40 2
10 A Nut M20x1.5 FRIFI B EIM20x1. 5 2
11 A Nut M20x1.5 2EIM20x1. 5 2
oo —iax:: ] 12 255044020128 | Fixing ring UJE 068 2
P+ 13 255044020129 | Rubber bushing e 2
14 255044020130 | Fixing seat s (i) 2
15 910400100007 [ Washer GB97.1-16-200HV P EGBIT. 1-16-200HV 4
16 910400500007 | Washer GB93-10 H T PEIGBIZ- 10 4
17 910300200002 [Nut GB6171-M10x1. 25-10 ZRIGB6171-M10x1. 25-10 4
18 910100300041 | Bolt GB5783-M10x50-8. 8 2 HEGB5783-M10x50-8. 8 21
19 910300100007 | Nut GB6170-M10-10 2 RIGB6170-M10-10 2
20 80-06003 | Joint [kt o 2
TEFRAT (BEIT4R) -35T/Lifting cylinder (standard mast)-35T |
FF8/N0 FHR/SN Name 3.3 FB/QTY |£3%/Renarks
21 910400100008 [Washer GB97. 1-12-200HV P EGBIT. 1-12-200HV 2
22 910400500008 _[Washer GB93-12 HHE GBI 12 2
23 910100400009 [Bolt GB5786-M12x1. 25x25-8. 8 2HRGB5786-M12x 1. 25x25-8. 8 2
24 A Piston rod V5 IE T 1
25 A Adjusting bushing 40.5x49xL2 8 B ££40. 5x49xL.2 1
26 A Circlip LLEEA S]] 1
27 A Bearing 50x20x2.5 YRIA56x20x2. 5 1
28 A Catch 50x40x3 $4756x45%3 1
29 A Seal ring 50x40x6 LA H 1
30 A Piston rod 5 1
31 A Copper bushing HE 1
32 A Circlip LR 1
33 A Buffering ring BRI 1
34 A Dust ringDKB40x52x7/10 [N 1
35 A Seal ring 40x50x6 1 1 o T 1
36 A Guide sleeve S 1
37 A O ring 49.7x2.4 OV 1
38 A Bearing 4030 T il 7K 4530 1
39 A Cylinder [ 1
) 10 A Dowel pin i EEHID10x26 |
8 11 256098510001 | Seal kits(standard mast liting cylinder) |k {1 #2500, (bl 1402 FHT) PR R
Tt A /U e =2 ] 44010042 |Lifting chain LH1634-79 TS LH1634-79 2 13000
o Sl Lo 28 256144014001 Lifting chain LH1634-59 2T LH1634-59 2 11=2000




263044510025 |Lifting chain LH1634-69 AR THBE SR LH1634-69 2 2500
] 26 10065 _|Lifting chain LH1634-8F AR THBE S LH1634-85 2 1=3300
263044510006 _|Lifting chain LH1634-89 AR THBE S LH1634-89 2 1=3500
] D= 254044010057 | Lifting chain LH163. JRTLBEAKLI1634-91 2 1=3600
= %
> A Lifting chain LH1634-93 AR THBE SR LH1634-93 2 1=3700
Lifting chain LH1634-101 AR THBE A LH1634-101 2 124000
Lifting chain LH163: AR THEEAKLH1634-107 2 H=4300
Lifting chain LH163: AR THERLHL634-111 2 H=4500
Lifting chain LH163. AR THBE A LH1634-121 2 1=5000
Lifting chain L ST 4LH1634-133 2 1=5500
256144014004 |Lifting chain R THBEALH1634-143 2 16000
SEFMERAT (— g & F i) /Short 1ifting cylinder (two stage full free) |
FF8/N0 SRAB/SN Name R /QTY |43 /Renarks
Lifting chain LH1623-37 A2 TSR LH 16! 2 H=2000
Lifting chain LH1623-47 A2 TSR LH 16! 2 H=2500
Lifting chain LH1623-55 A2 THEE KL 2 H=3000
Lifting chain LH1623-61 A2 THEE KL 2 H=3300
255044010103 Lifting chain LH1623-65 FE TS LH1623-65 2 H=3500
Lifting chain LH1623-59 1=3600
255044510135 - - T RERLE 2
A Lifting chain LH1623-59 H=3700
255044510046 | Lifting chain LH1623-67 ST K LH16: 2 1124000
255044510047 | Lifting chain LH1623-73 T S LH 162 2 1124300
3510139 [Lifting chain LH1623-77 T S LH 162 2 1124500
Lifting chain LH1623-87 A2 THEE KL 2 H=5000
v Lifting chain LH1623-99 A2 THEE KL 2 H=5500
\\ | 255043510106 Lifting chain LH1623-109 T2 LH1623-109 2 H=6000
aj v },J 1 A Dust ring 60x74x8/11 [N 1
2 A Catch 60x70x3 PiJY60X70X3 1
3 A Seal ring 60x70x6 At P e 1
4 A Guide sleeve SlE 1
5 A O ring 84.4x3.1 ORY 3 ] 1
6 A O ring 77.5%3.55 O 1
7 A Bearing 6035 ARl K6035 1
.ﬂj?: & 8 A Piston rod 5 IE T 1
- "\‘R' 9 A Circlip FLEZE] ] 1
foéa 10 A Piston assembly TEIE AR 1
11 A Back up ring D85x20x2.5 YRIAD85X20x2. 5 1
12 A Circlip 85x70x3 F4RE85x70x3 1
L i 13 A Seal ring 85x70x9 % Hf[E85x70x9 1
14 A Valve bushing [RES 1
15 A Spring G 1
16 A Valve plug [t 1
17 A Catch i 1
18 A 0 ring D15.8x2.4 O 1
19 A Circlip ¢12 F240E & 12 1
SEFMERAT (— g & i) /Short 1ifting cylinder (two stage full free) |
FF8/N0 FHR/SN Name 3.3 FB/QTY |£3%/Renarks
20 A Circlip 22 P45 b 22 1
21 A Slide valve W 1
22 A Spring G 1
23 A Cylinder [ 1
24 A Spacer o 1
25 A Screw M5x5 BRETM5x5 1
26 910200200123 | Screw GB70.1-M16x50-8.8 YZETGBT0. 1-M16x50-8. 1
27 910400500010 _[Washer GB93-16 FE 1
28 255043520020 | Chain plate PHER 1
29 Cylinder head [ie 1
30 940200500005 | —an  WOSST DEANNG TOVTUONTwi ks b7k 780708K  110x b 40x27 1
31 910401300020 | Circlip GB894.1-40 Al T30 44 £ PEGBBYA. 1-40 1
32 A Split pin2.5x40 IF 1452, 5340 2
33 A LH1623 chain LH1623 47 25 2
34 A Joint i £ 3k 2
35 A Split pin 3.2x30 TF LT3, 2x30 2
36 A Nut M18x1.5 BRI FIM18x L. 5 2
37 A Nut M18x1.5 BEIMI8x1. 5 2
38 910400500009 _[Washer GB93-14 HH GBI 14 2
39 910100400022 | Bolt GB5786-M14x1.5x40-8.8 2FEGB5786-M14x1. 5x40-8. 8 2
255043510068 | Cylinder (M)®85xP60x772(H=3000) | 8L (M)(H=3000) |
Cylinder (M)®85xP60x522(H=2000) | I (M)(H=2000) 1
Cylinder (M)®85xP60x647(H=2500) | L (M)(H=2500) 1
Cylinder (M)®85xP60x847(H=3300) | 8L (M)(H=3300) 1
Cylinder (M)®85xP60x897(H=3500) | 8L (M)(H=3500) 1 R
40 Cylinder (M)P85xP60x922(H=3600) | HEL(M)(H=3600) 1 Liu 1f2g
Cylinder (M)®85xP60x947(H=3700) | L (M)(H=3700) 1
Cylinder (M)®85xP60x1047(H=4000) _| 8L (M)(H=4000) |
Cylinder (M)®85xP60x1122(H=4300) _| 8L (M)(H=4300) |
3510075 | Cylinder (M)®85xP60x1172(H=4500) | L (M)(H=4500) |
3510076 | Cylinder (M)®85x60x1297(H=5000) | L (M)(H=5000) |
SEFH ML (— g & F ) /Short 1ifting cylinder (two stage full free)
FF8/N0 FH/SN Name 3.3 FB/QTY |£3%/Renarks
P 3510077 | Cylinder (M)®85xP60x1447(H=5500) | L (M)(H=5500) |
255043510078 | Cylinder (M)®85x®60x1572(H=6000) 3L (M)(H=6000) 1
B 255098510004 | oo NI (WO SWOS TUTTEE TNAUCT g i e3840 (= 2 B EAPIBIED) 1 et 9
8 41 A Joint stk 2
f\':"‘ ) & 42 910400500008 | SpringWasherGB93-12 & EGBI3-12 1
fﬁ@ E U 43 910100400009 | BoltGB5786-M12x1.25x25-8.8 #212.GB5786-M12x1.25x25-8.8 1




bl
dgg
X
Dfxé
L =i
B (SHL ) /Lifting cylinder (two stage full free) |
F5/N0 FB/SN Name g1 HE/QTY | &3 /Renarks
5043510040 | Cylinder (L)®50x®40x940(H=2000) | i#ifiL(L)(H=2000) |
255043510041 | Cylinder (L)®50x®40x1190(H=2500) |3 fL(L)(H=2500) |
8 5043510042 | Cylinder (L)®50x®40x1440(H=3000) _|i#ifL(L)(H=3000) |
510043 | Cylinder (L)®50x®40x1590(H=3300) _|i#fL(L)(H=3300) |
3510044 | Cylinder (L)®50x®40x1690(H=3500) | (L)(H=3500) |
5043510045 | Cylinder (L)®50x®40x1740(H=3600) _|i#ifL(L)(H=3600) | N
) A 255043510046 | Cylinder (L)®50xd40x1790(H=3700) |3#L(L)(H=3700) | S fne. 1=
3\:2 5043510047 | Cylinder (L)®50x®40x1890(H=4000) |3#i#L(L)(H=4000) !
g5 3510048 | Cylinder (L)®50x040x2040(H=4300) | (L)(H=4300) |
=N 3510049 | Cylinder (L)®50x040x2140(H=4500) | (L)(H=4500) |
5043510050 | Cylinder (L)®50x®40x2390(H=5000) | i#ifiL(L)(H=5000) |
7 255043510051 | Cylinder (L)®50xP40x2590(H=5500) |3 fL(L)(H=5500) |
g 5043510052 | Cylinder (L)®50x®40x2840(H=6000) _|i#ifiL(L)(H=6000) |
5043510053 | Cylinder (R)®50x®40x940(H=2000) |3 fiL(R)(H=2000) |
255043510054 | Cylinder (R)®50x®40x1190(H=2500) |3 fiL(R)(H=2500) |
5043510055 | Cylinder (R)®50x®40x1440(H=3000) |3 L (R)(H=3000) |
V 510056 | Cylinder (R)®50x40x1590(H=3300) |fEL(R)(H=3300) |
4\6 510057 | Cylinder (R)®50x40x1690(H=3500) |ifEL(R)(H=3500) |
| Y ) //C‘ 510058  |Cylinder (R)®50x®40x1740(H=3600) |##L(R)(H=3600) 1 "
- N ‘\6 ?\z | B 255043510059 | Cylinder (R)P50x®40x1790(H=3700) |AEL(R)(H=3700) | S’j’;““'*
I f\é = | 5043510060 | Cylinder (R)®50x®40x1890(H=4000) |3 fiL(R)(H=4000) | .
&/j 1 -#\1; 3 510061 | Cylinder (R)P50x40x2040(H=4300) | 3L (R)(H=4300) |
[ 1 T 3510062 | Cylinder (R)®50xP40x2140(H=4500) |38 L (R)(H=4500) |
1 H |5 | 5043510063 | Cylinder (R)®50x40x2390(H=5000) | i &L (R)(H=5000) 1
9/! 19 ‘ ' 255043510064 | Cylinder (R)®50xP40x2590(H=5500) | (R)(H=5500) 1
0% I8 5043510065 | Cylinder (R)®50x®40x2840(H=6000) | i fiL(R)(H=6000) 1
1 1y < 255008510007 [SC KIS (WO SIagE G oG g ey ———— EE
1 A Connecting rod T 1
2 A O ring 26x2.4 O 1
3 A Piston rod assembly JEAEFERT B RR 1
4 A Adjusting bushing ki 2
5 A Piston ERURLES 2
B (ZHL ) /Lifting cylinder (two stage full free)
F5/N0 FB/SN Name g1 HE/QTY | &3 /Renarks
6 A ScrewM4x6 N A U A AR T M4 x6 2
7 A Circlip 918 MR ¢ 18 2
8 A Copper bushing icESS 2
9 A Spring i 2
10 A Buffer plunger RIS 2
11 A Supporting ring 50x45x15 YEIA50x45%15 2
12 A Dust ring DKB40x52x7/10 [N 2
13 A Seal ring 40x50x6 3 2
14 A Guide bushing 2
15 A O ring 49.7x2.4 2
16 A Bearing 4030 AT K 4030 2
17 A Cylinder i 2
18 A Dowel pin10x26 B HEH10x26 2
19 910400100008 | Washer GB97.1-12-200HV - EGBIT. 1-12-200HV 2
20 910400500008 | Washer GB93-12 0 REIGBY: 2
21 910100400009 _|Bolt GB5786-M12x1.25x25-8.8 2 HGB5T86-M 2
2 910100400029 _|Bolt GB5786-M16x1.5x40-8.8 2
23 910400500010 | Washer GB93-16 R EICBI3-16 2
¢ 24 A Plunger rod assembly A AEFEAT B AR 1
T // 1
[
Y
BT
e
o
L7
MRS (SH&HH) /Short Lifting cylinder (three stage full free) |
F5/N0 FB/SN Name g1 HE/QTY | &3 /Renarks
A 255044510100 | Cylinder (M)®75x050x622(H=3600) | H#L(M)(H=3600) |
A 5044510050 | Cylinder (M)®75x®50x685(H=4000) | L (M)(H=4000) |
A 5044510051 [ Cylinder (M)®75x®50x748(H=4300) | #ffL(M)(H=4300) 1
A 5044510052 [Cylinder (M)®75x®50x772(H=4500) | L (M)(H=4500) 1 54/ Tne. 1-
A 255044510053 [ Cylinder (M)®75x®50x822(H=4800) | L (M)(H=4800) 1 25




—1 A 255044510054 | Cylinder (M)®75xP50x879(H=5000) [ L (M)(H=5000) 1
u A 044510055 | Cylinder (M)®75xP50x995(H=5500) | L (M)(H=5500) 1
- A 255044510056 [ Cylinder (M)®75xp50x1112(H=6000) |8 L(M)(H=6000) 1
?;: A 255044510103 | Cylinder (M)®75x50x1229(H=6500) _|HL(M)(H=6500) 1
A /g 1 4 B 5098510005 | Soer Nno \WWEC SIS T WSS WG]y g o, (= 14 4 el D) P
S c 255044510124 [ Lifting chain LH1623-45 I EALH 2 1=3600
4 } 27:‘15 C 255044510044 Lifting chain LH1623-47 TS LH 16! 2 H=4000
T } C 255044510045 | Lifting chain LH1623-53 AT L6 2 H=4300
‘"’$,J o C 044010060 | Lifting chain LH1623-55 TR LH 2 H=4500
c 255044510133 |Lifting chain LH1623-59 T S LH 2 11=4800
g: 5 ‘v ;/gm C 255044510134 | Lifting chain LH1623-63 e LH 16! 3 2 H=5000
f’/ﬁ ‘g\l p C 5044510135 Lifting chain LH1623-61 TS L 51 2 H=5500
o }é‘é /' C 044510136  |Lifting chain LH1623-71 e A LH 2 H=6000
}e/“ [= c 255044510137 | Lifting chain LH1623-81 T EELH1623-81 2 1H=6500
| ,%\s | 1 A Dust ring 50x58x6.5 el 1
!/‘“ | | ‘ -7 2 A Catch 50x60%3 50X 60%3 1
| ’%{Z [P 3 A Seal ring 50x60x6 T 1
N\ i g 4 A Glide sleeve FlrE 1
: T . w1’° B A O ring 74.4x3.1 ORI a 1
Kﬁ; At T 3 A O ring 69x3.55 O 1
L 7 A Bearing5040 W R5040 !
8 A Piston rod 5 IE T 1
9 A Circlip [ 1
10 A Piston assembly S R 1
11 A Support ring 75x20x2.5 Y ARIAT5x20x2. 5 1
12 A Support ring 75x65x3 Y ARIAT5x65x3 1
13 A Seal ring 75x65x6 JLAI S 1
SEFMEEE (S H) /Short lifting cylinder (three stage full free) |
F5/N0 FB/SN Name £33 HE/QTY | &3 /Renarks
14 A Valve cover [RES 1
15 A Spring S 1
16 A Valve plug [ 1
17 A Catch e tal 1
18 A O ring D20x2.4 OB 1
o 19 A Circlip 12 FLH SRR 12 1
H— zx 20 A Circlip 22 LSRR 22 1
ﬁzu 21 A Slide valve i 1
A 8 5 o P 22 A Spring2.3x15x48.5 392, 3x15x48. 5 1
@g{@é - . " 23 A Cylinder Ui iA 1
/C ‘é = 24 A Spacer APy 1
<> ;:“Ei 25 A Screw M5x5 [erayiilZ PR L
P 26 910100100071 __|Bolt GB5782-M16x50-8.8 2HEGB5782-M16 1
’E? 27 910400500010 [ Washer GB93-16 H T PECBIZ- 16 1
28 255043520020 Block chain plate FHEER 1
29 255043520006 | Cylinder head i3k 1
30 940200500001 Chain  wheel bearing  780708K-| %44 780708K- & 110x ¢ 40x27 2
31 910401300020 | Circlip GB894.1-40 il A £ B GB894. 1-40 9
32 A split pin2.5x40 FEOI452. 5x40 2
33 A LH1623 chain P
34 A Joint 2
35 A Split pin 3.2x30 FF I3, 2x30 2
36 A Nut M18x1.5 BRI FIM18x L. 5 2
37 A Nut M18x1.5 BEIMI8x1. 5 2
38 910400500009 _[Washer GB93-14 HH GBI 14 2
39 910100400022 |Bolt GB5786-M14x1.5x40-8.8 2FEGB5786-M14x1. 5x40-8. 8 2
41 A Joint 2
42 910400500008 | SpringWasherGB93-12 1
43 910100400009 | BoltGB5786-M12x1.25x25-8.8 2HRGB5786-M12x 1. 25x25-8. 8 1
B (&L HHH) /Lifting cylinder (three stage full free)
F5/N0 F3/SN Name £33 HE/QTY | &3 /Renarks
A Cylinder (L)®50x040x1174 SEL(L)(H=3600) |
A Cylinder (L)®50x®40x1312 S L (L)(H=4000) |
A Cylinder (L)®50xP40x1424 SHEL(L)(H=4300) |
A Cylinder (L)®50x040x1474 SHEL(L)(H=4500) |
i P - 44/ Inc. 24~
A Cylinder (L)®50x040x1574 SAEL(L)(H=4800) 1 W0
A Cylinder (L)®50x040x1617 S L (L)(H=5000) |
A Cylinder (L)®50xP40x1751 SEL(L)(H=5500) |
A Cylinder (L)®50x040x1884 S L (L)(H=6000) |
AB A Cylinder (L)®50x040x2017 SHEL(L)(H=6500) |
B Cylinder (R)®50x040x1174 L (L)(H=3600) |
B CyRinder (R)®50x040x1312 3 L (R)(H=4000) |
™~ B CyRinder (R)®50x40x1424 3L (R)(H=4300) 1
-4-\ B CyRinder (R)®50x040x1474 3 L (R)(H=4500) 1
3 " P — A% /Inc. 24
a1 B CyRinder (R)®50x940x1574 SHEL(R)(H=4800) 1 W0
. B CyRinder (R)®50x040x1617 3 L (R)(H=5000) 1
,__‘5\35 B CyRinder (R)®50xb40x1751 £ (R)(H=5500) 1
L% B CyRinder (R)®50xP40x1884 5L (R) (H=6000) |
: : D T R L I —
a5 C Y RS R (g T D 2 fine 2981859
7% D Lifting chainLH1623-63 ETHEEALI 53 2 1=3600
Uy b Lifting chainH1623-69 2T LIG 2 |H=4000
A& b Liftng chainLH1623-73 A ALALG 3 [i=4300
22: T D Lifting chainLH1623-75 A2 THEE KL 2 H=4500
2 D Lifting chainLH1623-79 A2 THEE KL 2 H=4800
iy D Lifting chainLH1623-85 A2 TSR LH 16! 5 2 H=5000
I D Lifting chainLH1623-95 T AL 95 2 H=5500
b B b Lifting chainl H1623-103 I 41116237103 2 [n=6000
L D 255044510125 |Lifting chainLH1623-113 ST & LH1623-113 2 1126500
1 910100300023 | Bolt GB5783-M8x25-8.8 2 HEGB5783-M8x25-8. 8 4
2 910400500006 | Washer GB93-8 HHREGBI3-8 4
3 910400100006 | Washer GB97.1-8-200HV P [EGBIT. 1-8-200HV 4
4 255044520099 | Rubber pad e 2
5 044520100 Support block YRR 2
6 255044520098 | Blendboard iR 2




[ s T 910300100007 [Screw M10x35-8.8 [#247M10x35-8. 8 [ 2 |
[ 9 | 941100100003 [NutGB6170-M10-10 |2 51686 170-M10-10 [ ] |

B (Z&LH M) /Lifting cylinder (three stage full free)

F5/N0 FB/SN Name £33 HE/QTY | &3 /Renarks
10 910400100008 _[Washer GB97.1-12-200HV P EGBIT. 1-12-200HV 2
1l 910400500008 | Washer GB93-12 i 4
12 910100400009 _|Bolt GB5786-M12x1.25x25-8.8 2HEGB5786-M12x 1. 25x25-8. 8 2
B 13 A Joint 135545 Sk 2
va 15 910100300053 _|Bolt GB5783-M12x45-8.8 2HEGB5783-M12x45-8. 8 2
16 910401300020 | Circlip GB894.1-40 il FH A £ R GB894. 1-40 2
o 17 940200500005 Chain  wheel bearing  780708K-| 4% 42K 780708K- & 110x b 40x27 2
s 18 A LH1623 chain L6234 A 2
é:“ 19 A Split pin 2.5x40 IF 1 452. 5x40 2
ﬂ 18 A 20 A Joint Kbk 2
M ™~ 21 A Split pin 3.2x30 IF 443, 2
24 i -/;: B 22 A Nut M18x1.5 BRI EIN8X1. 5 2
/ 4/7/, 23 A Nut M18x1.5 BEIMI8x1. 5 2
J&%%gj 2 2 Y ; —
3% 24 A Piston rod i JEFT 1
7 2 3 25 A Adjusting bushing 40.5x49x.2 JHEEE40. 5x49x1.2 1
TT = 2 26 A Circlip ¢24x2 L34 & 24x2 1
A B 3 27 A Bearing 50x20x2.5 4 R50x20x2. 5 |
28 A Catch 50x40x3 #)750x40x3 1
} 29 A Seal ring 50x40x6 LR L
| 30 A Piston 5% 1
= i 31 A Copper bushing [iGES 1
10N\ 3 32 A Circlip ¢26.5x2 L2151 & 26. 5x2 1
il i | 33 A Buffer ring SRR 1
i 34 A Dust ring DKB40x52x7/10 [N 1
L, _ 35 A Seal ring 40x50x6 il R 1
36 A Guide bushing S 1
37 A O seal ring 49.7x2.4 R} 1
38 A Bearing 4030 T 7K 4030 1
39 A Cylinder [ 1
40 A Dowel pin D10x26 [ £E 45D 10x26 1
ARBIAEL/Tilted cylinder |
FF8/N0 FHR/SN Name 3.3 FB/QTY |£3%/Renarks
A 120510001 | Tilted cylinder (6/10) ZEATAHIGT (6/10) 1 Hs3700,Left |
A 56120510002 |[Tilted cylinder (6/6) ZEATAHINGL (6/6) 1 [l00<Hs5000,Left
A 256120510003 | Tilted cylinder (3/6) JEfgiRHIh T (3/6) 1 5000<H,Left|
A A 120510005 | Tilted cylinder (6/10) Aifl i (6/10) 1 Hsa7oo,mghl|
A 120510006 | Tilted cylinder (6/6) A AL (6/6) 1 00 < H<5000,Right
1 B A 6120510007 | Tilted cylinder (3/6) A iRk T (3/6) 1 5000 < H,Right]
B 56198510006 | Seal kits (tlited cylinder) HHAHE R (HRHT) 2
1252 9/@ 1 A Grease mouth Z1/8 AR IEYEZY/8 2
13,$ = 2 A Earring 3 2
- ﬁ 3 A Bearing GE30ES KA1 47 GE30ES 2
14 = 15 a A Circlip 47 Filtia7 p
15 oz 7/c> 5 A NutM14 M1 2
16 ! 6 A Washer14 514 2
! 7 A BoltM14x55 2
17/<> 8 A Piston body assembly 2
T 9 A Yx seal ring D80X70x6 2
1 i 10 A Support ring DBOX75x20 S AEIF80xT5x20 2
11 A Dust ring 35x47x7 [N 2
12 A Circlip EE1EC] 2
1 13 A Circlip EElEC] 2
14 A Catch 35x45x3 4 735x45x3 2
0 15 A Useal ring 35x45x10 URSE I 2
16 A Guide sleeve SlE 2
2& 17 A O seal ring 80x3.1 O 2
18 A Bearing 3530 i 73530 2
19 A Cylinder barrel assembly (T 4 AR 2
20 A Bearing 3038 54l 73038 2
H B8R4 /Electric system |
FF8/N0 FH/SN Name 3.3 HB/QTY |£3%/Remarks
1 920200300009 [ Micro switch TR ) 5L F /et
2 910400100003 | Washer GB97.1-4-200HV P EGBIT. 1-4-200HY 2
3 920200800013 |C 1 switch JK361B-1003 METFR 1
4 910200500038 | Screw GB818-M5x12-4.8 2ETGBS18-M5x12-4. 8 4
5 910400500004 | Washer GB93-5 GBS 8
6 910400100004 | Washer GB97.1-5-200HV P EGBIT. 1-F 8
7 922000100066 | Light FLDD-9Z-FX FTFLDD-97-FX 2 AIRFI7neadl
8 922000100052 | Light FLDJ-QXD-001 FTFLDJ-QXD-001 2 ATFCTRAT 7TT0
9 920200200031 | Key switch FAREFT 2 (— R4 TN BR) 1
10 920500100001 _|Hom 125-DC24V BL125-DC24Y 1
11 910400100005 | Washer GB97.1-6-200HV P EGBIT. 1-6-200HY 1
12 910400500005 | Washer GB93-6 HHHEICBIZ-6 1
13 910200500051 | Screw GB818-M6x12-4.8 2ETGBS18-M6x12-4. 8 1
14 920200300004 | Micro switch BEHIE % 3 TTIvay
921100100011  |Indicator 3501-12-80V {XF=3501 1 Curtis-SE
15 921100100045 __|Indicator IDD ERIDD 1 Inmotion
921100100063 | Indicator 3401T-12-96V 5£3401T-12-96V Curtis-F
16 921900100002 | Transducer DC80V 24V e e #EDCBOV 424V 1
17 921900100004 | Transducer DC24V 5V HE e BEDC24VELSY 4
18 920200100020 [ Se JCTICY STOP SWICITERTOVUTVIV™ 1 24 1o 3541 AY39-0 1MJ-RC 1
255033010001 Body wiring hamess (Curtis-4P25N) ZE B (Curtis—4P25N) 1 Curtis-SE




19 256033010013 Body wiring harness (Inmotion-4P30N) | %= £ 2 i (1nmot i on—4P30N) 1 Inmotion
" 255033010018 [ Truck body harness(Curtis-F-4P25N) | %S4 5 (Curtis-F 5 51-4P25N) 1 Curtis-F
Q 921000200085 | Charger SN80VB0A(Asia Chinese) 75 11 B SNBOVB0A (1) 1 560Ah
mg 921000200086 | Charger SN80VB0A(Asia English) 75 11 B SNBOVB0A (IF4%) 1 560Ah
921000200089 | Charger SN80VB0A(Australian) 75 11 B SNSOVS0A (i) 1 560Ah
20 921000200090 | Charger SN80VB0A(America) 75 11 BSNBOVS0A (35) 1 560Ah
921000200171 | Charger SN80V65A(Asia Chinese) 75 11 BSNBOV65A (1) 1 500Ah
921000200172 Charger SNB0V65A(Asia English) 1 500Ah
921000200175 Charger SN80V65A(Australian) 1 500Ah
921000200176 __|Charger SN80V65A(America) 2 500Ah
21 256033010009 | Cable e 1
22 910200200058 | ScrewGB70.1-M8x25-8.8 1
256033010002 Electric control(Curtis-4P30N ) 1 Curtis—SE
23 256033010011 Electric control(Inmotion-4P30N ) 4L (Inmot i on-4P30N) 1 Inmotion
256033010014 Electric control(Curtis-F-4P30N ) 1 Curtis-F
24 256033010006 | Cable-U2-35-6-8-1350 1
25 256033010007 | Cable-V2-35-6-8-1300 4-V2-35-6-8-1300 1
26 256033010008 | Cable-W2-35-6-8-1250 A-N2-35-6-8-1250 1
27 256033010003 | Cable-U1-35-6-8-3100 ~U1-50-8-8-3250 1
28 256033010004 | Cable-V1-35-6-8-3050 -V1-35-6-8-3200 1
29 256033010005 | Cable-W 1-35-6-8-3000 45-W1-35-6-8-3150 1
30 920201000002 | Foot pedal HBETF K 1
31 922000100003 | Light PDL-LXHW-2 AIPDL-LXHW-2 P JEELT
32 922000100004 | Light PDL-LXJD-01Y APDL-LXJD-01Y | /T /Warnt
33 255033510001 | Rear lever switch FLFI % 1
" 921700100005 | Accelerator i A8FZ3-532-133 1 Curtis
921700100015 | Accelerator i 88 JCTH2-5L 1 Inmotion
HUEHE f (CURTIS) /Electronic control element (CURTIS) |
FF8/N0 FH/SN Name 3.3 FB/QTY |£3%/Renarks
1 920100400008 | Fuse box BX2081X 14 £EBX2081X 1
) 921400100054 | Controller 1234SE-6321 P #121 [
921400100177 __| Controller AC-F6-A-80-450-101 Pl #AC [
5 921400100054 | Controller 1234SE-6321 il #8123 321 1 %/Punp
921400100177 Controller AC-F6-A-80-450-101 % il B AC-F6-A-80-450-101 1 4%/ Pump
4 920500100002 | Buzzer DJB-24B W YLEEN 52D JB-24B 1
5 922000100005 _|Light $G252-24V 41'S6252-24V 1
6 920800100002 | Relay DC24V-HFV4 k1B #EDC24V-HFV4 1
7 920100100014 |Fuse 500A {7 225004 1
8 920700100006 | Contactor DC48C-SW200-583 Al EEDC80V-SW200-583 1
13528 #F (Inmotion) /Electronic control element (Inmotion)
FF8/N0 FHR/SN Name 3.3 FB/QTY |£3%/Renarks
1 920100400008 | Fuse box BX2081X {4 FEBX2081X 1
) 921400100072 | Controller ACS80M-330C-35P 121 8ACSSOM-330C-35P 1 #31/T
921400100073 | Controller ACS80M-330C-23P P21 EACSSOM-330C-23P 1 /P
4 920500100002 | Buzzer DJB-24B W YLEEN 52D JB-24B 1
5 922000100005 _|Light $G252-24V 1
6 920800100002 Relay DC24V-HFV4 2k 1 B§DC24V-HFV4 1
7 920100100014 |Fuse 500A 1R 225007 1
8 920700100005 | Contactor DC48C-SW200-262 ef -SW200-262 1
IS BN R/ Power connector assembly |
FF8/N0 FH/SN Name 3.3 FB/QTY |£3%/Renarks
1 920400100014 | Batteryconnecting cable REMA95601-0| #1& #£REMA95601-05 R
1 920400100023 | Batteryconnecting cable REMA95615-3| 11 #£ REMA95615-39 1 f2eg
2 920400100011 [AETYCONNISUUNG  CADIERENAVOOUU 44 45 1 REMAGS500-01 1
3 910400100005 | Washer GB97.1-6-200HV P EGBIT. 1-6-200HY 4
4 910400500005 | Washer GB93-6 FHEHEICBIZ-6 4
5 910200200046 | Screw GB70.1-M6x60-8.8 Y2ETGBT0. 1-M6x60-8. 8 4
mRRE (F0)
FF8/N0 FH/SN Name 3.3 FB/QTY |£3%/Renarks
A 2560985147501 BRI R 1
i ) 2561985147501 BRI P 1
| 1 255047020003 XA AU 1
} 2 255047020016 bERGIEES 1
| 3 255047020007 BRI 1
4 941200300011 PRIk 1
Y 5 255047020013 HLREA 1




255047020011 i 3
255047020008 AL bR 2
941200100027 Fiiie ] 2
255047020002 AEHR U BRI 2
255047020017 HeNf R b R 2
255047020022 i bR 2
255047020004 bR 1
256047020007 7 SRR 2 FE4P30N
256147020007 7 SRR 2 FE4P35N
255047020001 BRI bR 1
255047020012 R o 0,70 ] 1
255047020009 L5 1
941200100004 AR 2
255047020019 [ 2
255047020006 LA i T BRI 1
%) /Labels |
GRAG/SN Naae 25 I /QTY | &3/Renarks
2560985147502 | English labeling assembly 1
2561985147502 | English labeling assembly 1
255047020007 | Battery maintenance HiPRIESR R 1
941200300011 Warning label HERbRI 1
255047020013 | “No passengers” decal A 1
255047020011 | Crane hook label B 3
255047020008 | No crane label AL bR 2
941200100027 Squeeze hand stick FFhril 2
255047020002 [ Tyre pressure label I UE RS 2
255047020022 [ Noblelift logo a7y 2
255047020006 | Supporting point label SCHE AR 1
255047020004 | Hydraulic oil sticker W BRI 1
256047020007 | Product model sticker 7 SRR 2 FE4P30N
256147020007 | Product model sticker 7 SRR 2 FE4P35N
255047020001 | Foot brake sticker BRI BR R 1
255047020012 | Safety belt sticker AR 1
255047020009  [No climbing Il Y 1
941200100004 | Safety label AR 2
255047020006 | Battery cover open sticker AR T BRI 1
B R (F30) |
GRAG/SN Naae 25 IR /QTY | &3/Renarks
255047520001 s 1
910500600002 1141 GB827-3x10 4
255047520004 A A AR 1
256047520003 Gt 2 P 1 FE4P30N
256147520003 Gt 2 P 1 FE4P35N
FR4EM (FEX) /Data nameplate |
GRAG/SN Naae 25 B /QTY | &3/Renarks
255047520002 s 1
910500600002 _[Rivet GB827-3x10 1141 GB827-3x10 4
255047520005  |Lose weight sticker with sidesway i DR 6 T BRI 1
256047520003 | Load capacity diagram Gt 2 P 1 FE4P30N
256147520003 | Load capacity diagram Gt 2 P 1 FE4P35N
i RMEE/Lithivn Cell
F5/N0 GAG/SN Name £33 3 E/QTY | ¥ /Renarks
256337013101 BEHT76. 8V277GF2[H BR3ON 1 pis
A 256337013102 BEHT76. 8V412GF2[E BR3ON 1 pis
256337013103 EEH76. 8V554GF2 [H BR3ON 1 pis
256337013104 BEHT76. 8V27TGR2 I E BR3ON 1 piis
1 256337013105 % #176.8V412GF2 A [E 30N 1 fis 3
256337013106 EEHT76. 8V554GF2 I FE BR3ON 1 piis 3
256336512117 | Lithium Charger ADY80V150A(380V 505 = % B #F AUTOUV TOUALS0UY 1 300Ah
256336512118 | Lithium Charger ADY80V150A(400V 50 == = % E#F AUTOUV TOUAIIUUY 1 300Ah
256336512119 | Lithium Charger ADY80V150A(415V 50 =5 = > B #F AUTOUV IOUAI TOV 1 300Ah
) 256336512120 | Lithium Charger ADY80V150A(420-520| =5 =% B #F AUTOUVIOUAIZU7020V 1 300Ah
256336512107 | Lithium Charger ADY80V200A(380V 50 =5 = % B #F AUTOUVZUUALS0UY 1 300Ah
256336512108 | Lithium Charger ADY80V200A(400V 50 =2 =75 B #F AUTOUVZUUAIIUUY 1 400/500Ah
256336512109 | Lithium Charger ADY80V200A(415V 50 =5 = > B #F AUTOUVZUUAIE OV 1 400/500Ah
256336512110 | Lithium Charger ADY80V200A(420-520[ &= 2 0 =% AUTOUVZUUATHZU=020V 1 400/500Ah
3 910400200005 _[Washer GB6.1-12-200HV K GBY6.1-12-200HV 4
4 910400500008 | Washer GB93-12 WEREGBI3-12 4
5 910200200097 _[Screw GB70.1-M12x25-8.8 247 GB70.1-M12x25-8.8 4
[3 256323012001 | Secondary weight BECE 1




BER¥E/Tvins installation

FF8/N0 FH/SN Name 3.3 FB/QTY |£3%/Renarks
A 256113010010 | Twin Assembly 23x9-10 (Solid sun) Ul R 23X9-10(S: o1 ) 2 51-3
1 255013010003 [Tyre 23X9-10 (Solid sunrise) §J123x0-10(32 L FIFH) 4
2 255013010013 |Rim Assembly 6.50F-10(in-tyre) SRR A6.50F-10(XiH ) 2
3 255013010014  |Rim Assembly 6.50F-10(outside twin) B8R 6.50F-10( XL A1) 2
4 255021521010  |Fender (front left) HRAR(Z A 1
5 256113512001  |Drive axle (East Wan) IRE (UG 1
6 910100400006 _[Bolt GB5786 - M10x1. 25 x40-8.8 #2142 GB5786-M10x1.25x40-8.8 6
7 910400100007 _[Flat washer GB97.1-10-200 hv F #£[#GB97.1-10-200HV 6
8 910400500007 | Spring washer GB93-10 5§ & 11 GBY3-10 6
9 910300100007 _[Nut GB6170 - M10-10 #23GB6170-M10-10 6
10 255021521011  |Fender (front right) R (A7) 1




